
MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 


FRONT WHEel HYDRAULIC BRAKE 

FIG. 04-1 R-l00, R-150 SERIES 
FIG. 04-2 R-llO, R-120, R-130 SERIES 
FIG. 04-3 R-140-4x4, R-160-4x4 SERIES 
FIG. 04-4 R-160, RC-160 SERIES 

REAR WHEel HYDRAULIC BRAKE 

FIG. 04-5 	 R-l00 SERIES - WITH TRANSMISSION CODES 1348, 1383 
R-110 SERIES - WITH TRANSMISSION CODE 1383 

FIG. 04-6 	 R-l00 SERIES - WITH TRANSMISSION CODE 1374 
R-IIO SERIES - WITH TRANSMISSION CODES 1301, 1302, 1303, 1348, 1374 
R-120, R-130, R-140-4x4 SERIES 
R-150 WITH STANDARD BRAKES 

FIG. 04-7 R-150 - WITH INCREASED CAPACITY BRAKES, CODE 0405 
R-153 - WITH STANDARD BRAKES 

FIG. 04-8 R-160, R-163, R-165, R-160-4x4, RC-160 WITH STANDARD AND INCREASED CAPACITY BRAKES, CODE 0405 
R-I64 - WITH STANDARD BRAKES 

BRAKE AND CLUTCH CONTROL 

FIG. 04-9 BRAKE AND CLUTCH CONTROL (LEFT HAND DRIVE) 
R-IOO, R-1l0, R-120, R-130 SERIES 

FIG. 04-10 BRAKE CONTROL (RIGHT HAND DRIVE) 
R-l00, R-l10, R-120, R-130 SERIES 

FIG. 04-1 J CLUTCH CONTROL (RIGHT HAND DRIVE) 
R-IOO, R-lI0, R-120, R-130 SERIES 

FIG. 04-12 BRAKE AND CLUTCH CONTROL (LEFT HAND DRIVE) 
R-I40-4x4, R-150, R-160, R-160-4x4 SERIES 

FIG. 04-13 BRAKE AND CLUTCH CONTROL (RIGHT HAND DRIVE) 
R-I40-4x4, R-150, R-160, R-160-4x4 SERIES 

FIG. 04-14 BRAKE AND CLUTCH CONTROL 
RC-160 SERIES 

MASTER CYLINDER 

FIG. 04-15 R-IOO, R,.110, R-120, R-130 SERIES - WITHOUT HYDROVAC 
FIG. 04-16 R-l30 SERIES - WITH HYDROVAC, CODE 0401 
FIG. 04-17 R-140-4x4 - WITHOUT HYDROVAC 

R-150 WITH STANDARD BRAKES AND WITHOUT HYDROVAC 
FIG. 04-18 	 R-150 - WITH INCREASED CAPACITY BRAKES, CODE 0405 

R-140-4x4, R-150 - WITH HYDROVAC, CODE 0401 
R-153, R-160, R-163, R-I64, R-I65, R-160-4x4, RC-I60 

HYDROVAC CYLINDER 

FIG. 04-19 STANDARD FOR R-160, R-160-4x4, RC-160 SERIES 
CODE 0401 FOR R-130, R-I40-4x4, R-150 SERIES 

PRIN1'EO IN UNITED STATES OF AMERICA 

04-1 

Donated by John & Susan Hansen - For Personal Use Only



III MT-97Rev. No.2, 7/56 	
m 

GROUP 04 - BRAKES 

HYDROVAC AIR LINE AIR CLEANER 

FIG. 04-20 	 CODE 0401 FOR R-130 SERIES - WITH HOOF GOVERNOR, CODE 1554 

VACUUM LINE OIL BATH AIR CLEANER 

FIG. 04-21 R-I30, R-140-4x4, R-150, R-160, R-160-4x4 SERIES - CODES 0406, 0418 
FIG. 04-22 RC-160 SERIES - CODES 0406, 0418 

TRAILER HAND CONTROL VALVE 

,FIG. 04-23 VALVE, CODE 0441 
FIG. 04-24 CIRCUIT BREAKER, RESISTOR AND ACTUATING SWITCH (FOR VALVE, CODE 0441) 

TRANSFER VALVE 

FIG. 04-25 	 FOR TRAILER HAND CONTROL VALVE, CODE 0441 

HYDRAUtlC PIPING 

FIG. 04-26 R-l00, R-110, R-120, R-130 SERIES - WITHOUT HYDROVAC 

FIG. 04-27 R-130 SERIES - WITH HYDROVAC, CODE 0401 

FIG. 04-28 R-140-4x4 SERIES - WITHOUT HYDROVAC 

FIG. 04-29 R-I40-4x4 SERIES - WITH HYDROVAC, CODE 0401 


R-160-4x4 SERIES 

FIG. 04-30 R-150 SERIES - WITHOUT HYDROVAC 

FIG. 04-31 R-150 SERIES - WITH HYDROVAC, CODE 0401 


R-160, RC-160 SERIES 

V ACUUM PIPING 

FIG. 04-32 R-130 SERIES - WITH HYDROVAC, CODE 0401 
FIG. 04-33 R-I40-4x4, R-150 - WITH HYDROVAC, CODE 0401 

R-I60, R-I64, R-165, R-160-4x4 - WITHOUT TRAILER CONNECTIONS 
FIG. 04-34 R-153 - WITH HYDROVAC, CODE 0401 

R-163 

FIG. 04-35 . R-160, R-I64, R-165 - WITH TRAILER CONNECTIONS, CODE 0406 

FIG. 04-36 RC-160 SERIES - WITHOUT TRAILER CONNECTIONS 

FIG. 04-37 RC-160 SERIES - WITH TRAILER CONNECTIONS, CODE 0406 


PARKING BRAKES 

FIG. 04-38 	 REAR WHEEL PARKING BRAKE CONTROL 

R-IOO SERIES - WITH TRANSMISSION CODES 1348, 1383 

R-II0 SERIES - WITH TRANSMISSION CODE 1383 


FIG. 04-39 DRIVE SHAFT PARKING BRAKE 
R-l00, R-ll0, R-120, R-130 SERIES - WITH TRANSMISSION CODE 1374 

FIG. 04-40 DRIVE SHAFT PARKING BRAKE 
R-1I0, R-120 SERIES - WITH TRANSMISSION CODES 1301, 1348 

FIG. 04-41 DRIVE SHAFT PARKING BRAKE 
R-ll0, R-120, R-130 SERIES - WITH TRANSMISSION CODE 1302 

FIG. 04-42 	 DRIVE SHAFT PARKING BRAKE 
R-llO, R-120, R-130, R-150, R-I60 SERIES - WITH TRANSMISSION CODE q03 
R-130, R-150 SERIES - WITH TRANSMISSION CODE 1320 . 
DRIVE SHAFT PARKING BRAKE 
R-I40-4x4, R-160-4x4 SERIES 
R-160 SERIES - WITH TRANSMISSION CODES 1322, 1323 

FIG. 04-44 DRIVE SHAFT PARKING BRAKE 

RC-160 SERIES - WITH TRANSMISSION CODE 1303 


FIG. 04-44A DRIVE SHAFT PARKING BRAKE 

RC-160 SERIES - WITH TRANSMISSION CODES 1305, 1306 


FIG. 04-45 DRIVE SHAFT PARKING BRAKE SHIELD, CODE 0416 

R-153, R-163 


PRINTED IN UNITED STATES OF AMERICA 

04-2 

Donated by John & Susan Hansen - For Personal Use Only



--

--

MT-97 Rev. No.2, 7/56 
GROUP 04 - BRAKES 

20 1~ 1~~/i92t:;> ~'i8 
2626............. 


24_--......c;w 

/1 i> h 
23---....g 16 1;~ 
22_--....c:B ~/ ~13 

-14 

21-----1 

FIG. 04-1 - FRONT WHEEL HYDRAULIC BRAKE 
(R-100, R-150 Series) 

I H F'ART NUMBER 
NO_

KEY DESCRIPTION REC'O R-IOO R-l50 
SERIfS SERIES 

1 SET, BRK. SHOE, w/LININGS, .S .... I 129 !f311 R92 
SHOE, w/LINING, AS .... 2 e6 678 R91 

2 SET clNING w/RIVETS I 86 794 R92 

HIJET J2 26 304 H 

3 SPR ING i _4 127 7"'8 RI 121 519 RI 
4 CUP 8 I 032 Y I 032 Y , ­
J SPRING 4 80 126 H 80 126 H 

6 PIN 4 128 147 R I 59 397 H 

7 ECCENTR IC 
-~ 

2 128 145 RI I 017 YX 
8 i WASHER, L" 3/8" "'ED 2 1033£1 103321 

9 NUT, HEX. 3/SNF 2 _103 026 10~ 026 
10 SPR I NG 2 I 021 Y 86 .102 R I 
II NUT 2 1~80RI 81 015 RI 
12 SCREW 2 59 390 H I 59 390 H 

1"1 SOCKET 2 128 146 RI 81 019 RI 

14 COVER 2 22 324 H 22 324 H 
15 SHOE, w/LINING, AS .... 2 e6 674 R92 

16 PLATE 2 66 511 H 66 511 H 

t7 PIN 
--

2 127 777 RI 86 701 RI 
~ 

18 WASHER 2 59 398 H 59 398 H 
19 WASHER, LK. 5/8" HV. 2 103 331 103 331 

I20 ~UT 2 88 697 H 88 697 H 
21 ROD ..._ ..._- 2 29_394 H 59 394 H

--.-~-

{922 BOOT 2 49 661 H 49 661 H .­----_._.. I 
CD KIT, BRK. CYL. REPAIR 2 106323 R91 95 302 R91 

PRINTEO IN UNITED STATES OF AMERICA 

04-3 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.1, 2/56 

GROUP 04 - BRAKES 

FIG. 04-1 - FRONT WHEEL HYDRAULIC BRAKE - Continued 

23 ; PISTON I 2 49 660 H 51 902 H 
~24 CUP 2 48 887 H 51 905 H 

25 SPRING 2 73 113 RI 72 606 RI 

26 BODY 

LT. 1 898 RI87 

R T. 1 87 899 RI 

27 BOLT, wf: (\rl<W~""I"R A$M. 4 81 017 R91 187 527 
28 SCREW 2 80 3ljl RI 82 301 R I -

29 PLATE ASM i 

LT • 1 128 137 R91 86 670 R II 
RT. I 128 138 R91 86 671 RI 

30 CYL INDER, A$M. ! 

LT. I 128 141 R91 87 896 R91 
RT. I 128 142 R91 87 897 R91 

-.---­
31 BOLT 

SHORT 4 .. 56 687 R I 56 689 R2 
LONG 4 124 324 H 56 691 R2 

32 NUT I 8 16 736 R I 16 737 R I 

® KIT, BRK. CYL. REPAIR 2 106 393 R91 95 302 R91 

~; 

, 

.-~-~. 

,c., 

I 

I I 

.~.-

-


.~.-

PRINTED IN UNITED STATES OF" AMERICA 

04-4 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 


29 14 
\ 

FIG. 04-2 - FRONT WHEEL HYDRAULIC BRAKE 
{R-ll 0, R-120, R-130 Series} 

NO. REQ'O 

R-12O 
KEY OESCRIPTION R-1I0 I H PART NUMBER 

R-130SERIES SERifS 

I ROD 2 2 59 394 H 


® 2 BOOT 2 2 49 661 H 


PISTON 
R-IIO SERIES 2 49 660 H 

R-120, R-130 SERIES 2 51 902 H 

3 

® 4 CUP 

R-IIOSERIES 2 48887 H 

R-120 R-130 SERIES 2 51 905 H 


® 5 SPRING 

R-IIO SERIES 2 71 11'\ RI 

R-120 R-130 SERIES 2 72 606 R I 


6 BODY 
R-IIO SERIES 

LT. I 101 150 RI 
RT. I 101 151 RI 

R-120, R-130 SERIES 
~-~-- .. 

LT. I 87 914 RI 


RT. I 87 91') RI 


. ,® KIT BRK. GYL RE:PA IR 
R-IIO SERIES 2 106 '\93 R91 
R-120, R-130 SERIES 2 95 ~02 R91 

PRINTED IN UNITED STATES oF'" AMERICA 

04-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 
NO, AEQ'O 

KEY DESCRIPTION R-120R-110 , I H PART NUMSER 
R-130SERIES : 
SERIES 

FIG. 04-2 - FRONT WHEEl HYDRAULIC BRAKE - Continued 

7 BOLT HEX-HD. 5/16NC x 5/8" II/WASHER ASM I I I 187 527 
8 
9 

SCREW 
PLATE 

.---. 2 

2 
I 
I 

2 

2 

82 301 RI 
66 511 H 

10 : PIN 2 2 81 016 RI 
II WASHER 2 2 59 398 H 
12 WASHER LK. 5/8" HV. 2 2 103 331 
13 NUT 2 2 88 697 H 

14 PLATE 
LT. I I 81 004 RII 
RT. I I 81 005 RII 

15 SHOE, w/L I N I NG AS,..,. 2 2 81 012 R92 

16 SET, LINING, w/~IVETS I I 86 770 R93 
RIVET 36 36 26 304 H 

17 SPRING 4 4 121 518 RI 
18 CUP 8 8 I 032 Y 
19 SPRING 4 4 I 80 126 H 
20 PIN 4 4 59 397 H 
21 SPRING 2 2 59 '196 H 
22 NUT 2 2 81 015 RI 
23 SCREW 2 2 ')9 '190 H 
24 SOCKET 2 2 81 019 RI 
25 COVER 2 2 22 324 H 

26 BOLT 
LONG 4 4 124 324 H 
SHORT 4 4 56 687 R I 

27 NUT HEX LK 7!16NF 8 8 16 7'16 R.I 

28 CYLINDE~! ASM. 

R-IIO SERIES 

LT, I '11 370 R21 
RT. I I 97 371 R91 

R..:..I.?9~0 SERIES 

LT, I 87 912 R91 
RT, I 87 913 R21 

29 SHOE, II/LINING. ASM. 2 2 81 007 R93 
.~. 

_ ... 

PRINTEO IN UNITED STATES OF AMERICA 

04-6 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


~ ~~10
.J#f 11
\9l 12 

13 

18 

A-37916 

FIG. 04-3 - FRONT WHEEL HYDRAULIC BRAKE 
(R-140-4x4, R-160-4x4) 

, 
NO.KEY DESCRIPTION I H PART NUMBERREQ'O 

1 4I NUT, HEX., 5/8NF 103 030 


2 WASHER, LK., 5/8", MEO. 4 103 325 


3 
 BOLT, w/lOCKWASHER, ASM. 6 217 232 


4 PLATE, ASM. 2 109 272 HY
i 

5 SPRING 2 102 752 H 


6 SHOE, w/LINING, ASM. 2 95 909 HB 


7 SPRING 4 95 907 H 


8 BUSHING 4 95 916 H 


9 SCREW I 2 82 301 RI 

~-.--. 

(210 BOOT 2 95 926 H 

II PISTON 2 95 921 HX 


~12 1 cUP 2 48887 H
L 

13 SP~NG 2 95 922 H 


1 


14 BODY 


LT I 95 918 H 

RT 1 95 919 H 


C!) 15 CUP 2 49 150 H 


16 PISTON , 2 102 651 HX 


®17 BOOT 2 1 95 925 H 


18 CYL INDER I 


LT. I 1 95 918 HX 


RT. I 95 919 HX
'­

19 PIN 4 95 915 H 

20 PLATE 2 95 914 H 


-

,21 SHOE, w/LiN lNG, AS .... 2 95 908 HB 

22 SET, LINING, w/RIVETS 1 100 552 HB 


RIVE~ i 56 95 913 H 

(*) KITJ aRK, eYl. REPAIR 2 121 393 H 


04-7 

Donated by John & Susan Hansen - For Personal Use Only



III MT-97 
GROUP 0.4 - BRAKES HI 

8 8 10 11 
I \' 

\ \ 

b~ 

FIG. 04-4 - FRONT WHEEL HYDRAULIC BRAKE 
(R-160, RC-l60 Series) 

I NO.KEY O£SCMIPTION I ... PART NUMBERREC'O r 

I CYLINDER, ASM. 

LT. 2 Tl 120 R91 

RT. 2 73 121 R91 


2 WASHER 4 50 964 RI 

3 WASHER 4 72 548 RI 
4 WASHER 4 50 963 RI 

5 SET, LINING Z ",[RIVETS I 75 214 R91 '" 6 RIVET 40 72 232 RI 

7 SHOE, ",/LlNING, ASM. 4 72 534 R91 

8 SPRING 4 72 549 RI 

BODY9 
LT. 2 73 123 RI 

RT. 2 73 124 RI 


10 WASHER, L K., 7/16", I NT. 4 115 550 

1/ BOLT, HE)(~HO., 7/16NF )( I" 4 182 751 

12 SCREW 4 72 550 RI 


13 WASHER, LK., 5/16", MEO. 8 103 320 

14 BOLT, HEX-HO., 5/16NC )( 5/8" 8 181 084 

15 SPR 100 4 73 113 RI 

16 CUP 4 73 112 RI 


~17 CUP 4 48887 H 

~ KIT, BRK. CVL. REPAIR 4 95 303 R91 
PRINTf;;O IN UNITED STA.TES OF AMERICA. 

04-8 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 


GROUP 04 - BRAKES 


FIG. 04-4 - FRONT WHEEL HYDRAULIC BRAKE - Continued 

18 PISTON ASM 4 95 921 HX 

0) 19 BOOT 4 I 72 605 RI 

20 GASKET 4 48 123 H 

21 FITTING 4 48 168 H 

22 GASKET 4 48 122 H 

23 BOLT 4 72 598 RI 

2Q PIPE 
FRT. 2 87 145 R91 
REAR 2 87 146 R91 

25 FITTING I 87 144 RI 

26 WASHER, LK., 1/4", INT. 2 138 167 

27 BOLT, HEX-HD., 1/4NF x 5/8" 2 182 6so 

28 PLATE ASM. 

LT. I 91 535 R91 
RT. I 91 536 R91 

29 NUT, HEX., LK., 5/8NF 8 16 737 R I 

30 BOLT 

SHORT 4 56 689 R2 
LONG 4 56 691 R2 

0) KIT, BRK eYL REPAIR 4 95 303 R91 

• 

PRINTED IN UNITED STATES OF AMERiCA 

04-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 04 - BRAKES 


19 32 
\ I 

\ 
\ 

-27 

~-28 
~"27
f"26 

24 22 

~¥~nnnruw~6/ 
({; l!UUlullu\llUll1llII\"",jl- - 21 

FIG. 04-5 - REAR WHEEL HYDRAULIC BRAKE 
(R-IOO Series - With Tronsmissions, Codes 1348, 1383) 
(R-110 Series - With Tronsmission, Code 1383) 

NO.KEY DESCRiPTIONr REQ'O 

i 

I ROD 4 

® 2 BOOT 4 

3 PISTON 4 
®4 CUP II 

5 BODY, ASM. 

LT. I 

RT. I 

6 SCREW 2 

7 BOLT, w/LOCKWASHER, ASM. 4 

8 SPRING i 2 

9 PIN 2 
10 WASHER 2 

/I WASHER, LK., 5/8", HV. 2 

12 NUT 2 

KIT, BRK. CYL. REPAIR 2® I 

18 19 

~/ 


A·347SI 

I H PART NUMBER 

R-100 SERIES R-110 SERIES 

59 394 H 59 394 H 
128 136 RI 49 661 H 

128 133 RI 51 902 H 

51 905 H 

87 464 RII 

87 465 RII 

80 3~1 RI 76 018 RI 

81 017 R91 81 017 R91 

128 135 RI 59 737 H 

127 777 RI 81 016 RI 

59 398 H 59 398 H 

103 331 103 33 1 

88 697 H 88 697 H 

131 120 R91 121 382 H 
PRINT£D IN UNITED STATES OF AMERICA 

04-10 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 04 - BRAKES 

I H PART NUMBER 

KEY DE5CRFPTION 

R-TOO SElUES 

FIG. 04-5 - REAR WHEEL HYDRAULIC BRAKE - Continued 

13 
14 

15 

16 

RETAINER 

SPACER 

NOT SERVICED 

STRUT 

SEPARATELY 

2 

2 

2 

100 202 HA 

86 741 R I 

127 787 R I 

17 PLATE, 

LT. 

RT. 

ASM. 

I 

1 

127 790 R II 

127 791 R II 

18 SET, SHOES, ~/LININGS 

SHOE, ~/LINING ASM. 

I 

2 

129 433 R92 

19 SET LINING I 

20 LEVER, 

LT. 

RT. 

ASM. 

I 

I 

127 783 RII 

127 784 R II 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

' 

SPR ING 

NUT 

SCREW 

SOCKET 

COVER 

PIN 

CUP 

SPRING 

SPR ING 

SPRING 

PLATE 

SHOE, w/LiNING ASM. 

2 

2 

2 

2 

2 

4 

8 

4 

4 
2 

2 

2 

i 

... 

I 023 Y 

127 780 RI 

59390 H 

128 146 RI 

22 324 H 

127789 RI 

I 032 Y 

80 126 H 

127 778 RI 

86 735 RI 

66 211 H 

33 NUT, HEX., 

1/2NF 

3/BN r 

LK. 

I 

10 

12 

103 028 

34 WASHER, LK. 

1/2", MED. 

3/8", M£O. 

10 

12 
.1 03 323 

35 _BOLT AR 127 ,)61 RI 

16 CYLINDER 

LT 

RT. 

ASM 

1 

1 

127731 R91 

127 782 R91 

® KIT, BRK. CYL. REPA I R 2 131 120 R91 

R-1l0SER1ES 

100 202 HA 

86 741 RI 

86 466 RI 

Cl6 736 RII 

86 737 RII 

81 012 R92 

86 770 R93 

86 738 R" 

86 739 R" 

59)96 H 

81 015 RI 

59 390 H 

81 019 RI 

22 324 H 

59 397 H 
1 032 Y 

80 126 H 

121 518 RI 

86 735 RI 

66 511 H 

81 007 R93 

103 026 

103 32 1 

25 775 HO 

75 080 R91 

75 oBI R91 

121 382 H 

! 

PRINTED IN UNITED STATES OF AMEFtICA 

04-11 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
iii 

GROUP 04 - BRA KES III 

A-3162B( liMN!!.. ".--18 

FIG, 04-6 - REAR WHEEL HYDRAULIC BRAKE 
(R-l00 Series - With Transmission, Code 1374) 
(R-110 Series - With Transmission, Cades 1301, 1302, 1303, 1348, 1374) 
(R-120, R-130, R-I40-4x4 Series) 
(R-150 - With Standard Brakes) 

I H PART NUMBER 

R.130 SERIESKEY DESCRIPTION R-nOR-l00 R.120 R·140-4x4SERIES SERIES SERIES R.l50 

I ROD 4 59 394 H 59 394 H 59 394 H 81 133 RI 
® 2 BOOT 4 128 136 RI 49 661 H 49 661 H 51 909 H 

3 PISTON 4 128 133 RI 51 902 H 49 660 H 51 903 H 
® 4 CUP 4 51 905 H 48 887 H 51 906 H 

5 BODY 
LT. I 87456 RII 87 345 RII~64RII 
RT. I 65 RII 87 457 RII 87 346 RII 

6 SCREW 2 71 565 RI 76 018 RI . 76 018 RI 76 018 RI 

7 BOLT, w/LOCKWASHER, ASM. 4 81 017 R91 81 017 R91 81 017 R91 81 017 R91 
8 SPRING 2 128 135 RI 59 737 H 48 886 HA 51 908 H 
9 PIN 2 127 7r RI 81 016 RI 81 016 RI 81 129 RI 

10 WASHER 2 59 398 H 59 398 H 59 398 H 82038 RI 
II WASHER 2 103 331 103 331 103 33 1 103 332 
12 NUT 2 88 697 H 88 697 H 88 697 H 81 130 RI 
13 . PLATE, ASM, 2 911 346 R91 81 044 RI 81 051 RII 81 115 RII 

14 i SET, SHOES, w/liNINGS I 129 433 R92 
SHOE, w/LiNING ASM 

PR.MAR.Y 2 81 007 R93 81 045 R92 81 117 R92 
SECONDARY 2 81 012 R92 81 049 R91 81 124 R91 

® KIT, BRI<, CYL. REPAIR 2 131 120 R91 121 382 H 121 383 H 121 387 H 
PRINTED IN UNITED S1"ATES OF AM£FUCA 

04-12 

Donated by John & Susan Hansen - For Personal Use Only



m 

MT-97 ReI,!. No.2, 7/56 IIIGROUP 04 - BRAKES 
I H PART NUMBER 

KEY OEseR I PTION NO. 
REQ'O R-IOO 

SERIES 
R-110 

SERIES 
R-120 
SERIES 

R-l30 SERIES 
R-l.40-<lx.4 

R-ISO 

FIG. 04-6 ­ REAR WHEEL HYDRAULIC BRAKE - Continued 

15 SET, LIN I NG 1 ,,!RIVETS I S6 770 R93 86 782 R92 86 752 R92 
RIVET AR 26 304 H 26 304 H 51 107 H 

16 SPRING 2 I 023 Y 59 396 H 59 396 H 81 132 RI 
17 NUT 2 127 780 RI 81 015 RI 81 015 RI 81 128 RI 
18 SCREW 2 59 390 H 59 390 H 59 390 H 81 127 RI 
19 SOCKET 2 128 146 RI 81 019 RI 81 019 RI 81 131 RI 
20 COVER 2 22 324 H 22 324 H 22 324 H 22 324 H 
21 PIN 4 127 789 RI 59 397 H 59 397 H 59 397 H 
22 CU~ 4 I O:i2 Y I 0'12 Y " I 032 Y I 032 Y 
23 SPRING 4 80 126 H 80 126 H 80 126 H 80 126 H 
24 SPRING 4 127 778 RI 121 518 RI 121 518 RI 81 134 RI 
25 PLATE 2 66 511 H 66511 H 66 51'1 H 66 511 H 

26 CYlI NDER, AS;; 

LT. I 127 781 R91 75 080 R91 75 082 R91 75 084 R9 1 
RT. I 127 782 R91 75 081 R91 75 083 R91 ! 75 085 R91 

27 BOLT AR 127 561 RI 25 775 HO 87 126 H III 073 H 
28 NUT AR 443 140 10i 026 271 505 103 029 
29 WASHER AR 103 321 103 322 103 324 

I 

-~-.. 

--~-- .. ..~~..---..-­ i 

----+---­ '--, 

i. 

i 

PRINTED IN UNITEO STATES OF AMERICA 

04-13 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 m 


GROUP 04 - BRAKES 
 III 

8 '1 8 9 8 '19 10 14 8, t-iiiI \ I! ,..--"'", I ! I \, I \ I \ I I, I ' ',..,----
\ 

~ ~~ .~~ ~ 

~ 
\ 

\ \ 
'1 8 

A-37629 

FIG. 04-7 - REAR WHEEL HYDRAULIC BRAKE 
(R-150 - With Increased Capacity Brakes, Code 0405) (R-153 - With Standard Brakes) 

NO.KEY DESCRIPTION I H PART NUMBERREC'O 
r 

I SET, LINING, w/RIVETS I 86 763 R91 

RIVET 56 96 133 H 

2 SHOE, w/LiNING, ASM. 4 8'7 854 R91 

SCREW 
LT. 2 85 649 RI 
RT. 2 85 650 RI 

3 

4 SPRING 4 85 651 RI 

5 COVER 4 22 '124 H 
6 ROD III 146 RI 

® 7 BOOT 8'5 '162 RI 
KIT, BRK. CYL. REPAIR III 624 R91® ~=t= 

PRINTED IN UNITED STATES OF AMERICA 

04-14 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


KEY DESCRIPTION I H PART NUMBEANO. I
AEQ'O . 

~-----------------------
FIG. 04-7 - REAR WHEEL HYDRAULIC BRAKE - Continued 

8 PISTON 8 III 112 RI 

9 CUP 8 49 150 H® 

10 BODY 


LT. I 87491 RI 


RT. I 87 492 R I 


II BOL T, w/WASHER, ASM. 8 81 017 R91 

12 SCREW 4 72 550 RI 


13 SHIELD 4 87850 RI 

14 SPRING, ASM. 4 116886RII 


15 PLATE, ASM. 

LT. I 87848RII 

RT. I 87 849 RII 

16 SPRING, LONG 4 8'5656 RI 

17 KEY 4 85 653 RI 
18 WASHER 4 8'5654 RI 

19 PIN, COTTER, 3/32 x 3/4" 4 103 373 

20 NUT, HEX., SLT., 3/BNr 4 119252 

21 SPRING, SHORT 4 85657 RI 

22 BODY ! 

LT. I 87 861 RI 

RT. 1 87862 RI 


23 PIPE, ASM. 


LT. I 87851 R91 

RT. I 87 852 R91 


24 CYLINDER; ASM. 

LT. I 87 859 R93 
RT. I 87 860 R93 

25 BOLT 12 85 959 RI 

26 WASHER, LK., 9/16", MED. 12 103 324 


27 CYLINDER, ASM. 

LT. 1 87 489 R93 
RT, I 87 490 R93 

21) NUT, HEX., 9/16NF 12 103 029 
29 BOLT 2 48 121 H 


30 GASKET 2 ! 48 122 H 


31 FITTING 2 48 168 H 


32 GASK£T 2 48 123 H 

® KIT, BRK. CYL.· REPAIR 4 I II 624 R91 

PRINTED IN UNITED STATES OF AMERICA 

04-15 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 •1MGROUP 04 - BRAKES 

8 
\ 

I 
32 

18 18 20 11 
\ I I I\ 1 I I\ fill / 21 

36 1'7 \ I 1 

",I / 'y ". 

,~'- ~ 
/ (\ '20/ \ 

I I I \ 
8 18 18 18 t( 

r 
2lt 

A-3.u77 

FIG. 04-8 - REAR WHEEL HYDRAULIC BRAKE 
(R-l60, R-l63, R-l65, R-160-4x4, RC-160 - With Standard and Increased Capacity Brakes, Code 0405) 
(R-I64 - With Standard Brakes) 

NO.R£O'D I H PART NUMB£R 

INCREASED R-IQO 
KEy DESCRIPTION R-163STANDARD CAPACITY R;U,5 R-l6ABRAKES BRAKES R-I6Q-..I,,"

CODE().605 RC-160 
I BOLT 4 4 72 59ti R I 72 598 RI 
2 GASKET 4 4 48 122 H 48 122 H 

FITTING 2 2 48 168 H 48 168 H 
II GASKET 4 4 48 123 H 48 123 H 

5 COVER 4 4 22 324 H 22 324 H 
6 BOLT, HEX-HD., 5/16NC x 5/8" 8 8 181 084 181 084 
7 WASHER, LK.} 5/16", MEO. 8 8 103 320 103 320 
8 BOLT, w/NUT AND PIN, ASM. 4 4 87 783 R21 87 783 R21 

3 

9 SHIELD 
I.T. 2 2 85 370 RI 85 370 RI 
RT. 2 2 85 371 RI 85 371 RI 

PRINTED IN UNITED STATES OF AMERICA 

0.4-16 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 04 - BRAKES 

NO. REQ'O I H PART NUMBER 

INCREASED R-16g J/KEY DESCRIPTION .STANDARD CAPACITY R-16 
R-16S R-lf>"

BRAKES BRAKES R-160-4~A 
CODEOAOS RC-160--.. 

FIG. 04-8 -- REAR WHEEL HYDRAULIC BRAKE - Continued 

10 PLATE, ASM. 

STD. BRK. 

LT. I 85 III RII 85 109 RII 

RT. I 85 112 R91 85 IIORII 

INCREASED CAPACITY BRK., CODE 0405 

LT. I 86 138 R91 

RT. I 86 139 R91 

II SUPPORT, wlPIN AND RIVETS, ASM. 

STD. BRK* 

LT. 2 126 525 R91 

flT. 2 126 '526 R91 

INCREASED CAPACITY BRK., CODE 0405 

LT. 2 126 527 R91 

RT. 2 126 528 R91 

12 SCREW 

LT. 2 2 85 363 RI 85 363 RI 

RT. 2 2 85 364 RI 85 364 RI 

13 PIN 4 4 8'5361 RI 85 361 RI 

14 SPRING i 
STD. BRK. 8 ,85 373 RI 85 482 RI 

INCREASED CAPACITY BRK., CODE 0405 8 .._85482 RI 

i 

15 SHOE, w/LINING, ASM. 

sm. BRK. 4 85 J5I R91 . 85 477 R91 

i lNCREASEO CAPACITY BRK" CODE 0405 4 86 298 R91 

16 BOLT 

LONG 8 8 85 959 R I 85 959 RI .t--" 
SHORT ..__. 4 4 III 073 H III 073 H 

17 WHEEL 4 4 85 366 RI 85 366 RI 

18 ~NG 4 4 127016 RI 127 016 RI 

19 WASHER 4 4 ......§I TI RI 87 771 R I 
20 NUT 4 4 112 743 R I 112 743 R I 

21 SCREw 4 4 78 492 R91 78492 R91 

22 BODY 4 4 85 361 RI 85 361 RI 

23 SPRING, ASM. 4 4 116886 RII 116886 RII 

24 PISTON 8 8 III 112 R I 111112 RI 

25 ROD 8 8 III 106 RI III 106 RI 

~26 BOOT 8 8 85 362 R I ! 85 362 RI 

~27 CUP 8 8 49 150 H 49 150 H 

28 CYLINDER ASM. 4 4 85 360 R93 85 360 R93 

29 NOT SERVICED SEPARATELY 

! .._ .. 

30 SET, LINING .,,/RIVETS 

STD. BRK. I 100 551 HB 100 553 HB 
INCREASEO CAPACITY BRK., CODE ~O5 i I 100 554 HB 

31 RIVET 56 56 95 943 H 95 943 H 
KIT, BRK. CYL. REPAIR 4 4 III 624 R91 III 624 R91~ 

PRINTED IN UN.TED STATES OF AMERICA 

04-17 

Donated by John & Susan Hansen - For Personal Use Only



m 

MT-97 HIGROUP 04 - BRAKES 

NO, REO'O I H PART NUMBER 

R-160INCREASED 
R-163KEY DESCRIPTION STANDARD CAPACITY R-165 R-164

BRAKES BRAKES R_160-.4x4 
CODE 0.05 RC-160 

FIG. 04-8 - REAR WHEEL HYDRAULIC BRAKE - Continued 

32 PIPE, AS"'. 

STD. BRK. 2 72 740 R91 85 474 R91 
1 NCR EASED CAPAC 1 TY ERK., CODE 0405 2 85 474 R91 

33 FITTING 2 2 72 738 RI 72 738 R I 

34 NUT, HEX., 9/16NF 12 103 029 103 029 

35 WASHER, LK., 9/16", MED. 12 103 324 103 324 

36 SPR ING 4 85 "165 RI 85 365 RIR 
I 

I 

.--.. 

-. 

. 

~RINTED IN UNITED STATES OF AMERICA 

04-18 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - 8RAKES 

60­

4-­
41)-­

62 68 

I 	 I 

1 I 


if 

19 	 1~ 12 

\ 	 I 

I 


I 


17 

48 	 47 


FIG. 04-9 - BRAKE AND CLUTCH CONTROL (Left Hand Drive) 

(R-WO, R-l10, R-120, R-130 Series) 


NO.KEY 	 DEsCRIPTION REQ'O 

I 	 PEDAL, ASM. I 


2 	 BRACKET (w/o HYDROVAC) 1 


SPACER (wLHYDROVAC, CODE 0401) 1 


CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


4 PEDAL, w/BUSHING, ASM. I 


5 PIN, COTTER, 3/32 x 3/4" 3 

6 WASHER, fL., 7/16" I 


7 PIN I 


8 PIN! ROD END 3/8" 2 


9 SHAn w/LEVER ASH. I 


3 


PRINTED .N UNITED STATES Ott AMERICA 

18 

I 


l 
, 
r 

J H PART NUMBER 

109843 R91 

'I 896 RI3 


97 '188 RI 


71897 RII 


103 373 


1I§]16 . 

110682 H 


103 42§ 

72 	860 R92 


04-19 

Donated by John & Susan Hansen - For Personal Use Only



l\!I 
MT-97 IIIGROUP 0.4 - BRAKES 

NO.KEY OESCI'I1PTION 	 I H PART NUMBERREQ'O 

FIG. 04-9 - BRAKE AND CLUTCH CONTROL (Left Hand Drive) - Continued 

10 	 BEARING I 121 515 R91 
SLEEVE, w/BEARING, ASM. I 62 634 HDX 

LUBRICATOR, 1/8", STGHT. 	 I 109 461 

II BOLT, HEX-HD~.I 3LBNF x 1-3[4" i 1 182 728 

NUT, HEX" 3/BN, I 103 026 

WASHER, LK,! 3L8" , MED, I 10'! 321 


12 	 FORK I 62 635 HC 

13 	 KEY, WOODRUFF, 1/4 x 7/8" I 112 139 
14 YOKE I 110590 RI 


15 NUT, HEX" 3/8NF 3 103 026 

16 ROD, AS ... 1 72 861 R91 


17 	 KEY, WOODRUFF, 1/4 X 7/8" 1 112 139 
Its 	 BOLT, HEX-HO., 3/BNF X 7/'0" 2 182 717 

19 	 BRACKET, AS". 1 107 959 R91 
SPAC~R 

7/16" AR ! 72 872 RI 

17/32" AR 12 813 RI 

5/6" AR 72 874 RI 

20 SUPPORT 1 107 978 RI 

21 WASHER, LK., 3/8", MED. 5 103 321 

22 BOLT, HEX-HD., 3/BNF X I" 2 181 112 


23 CLIP I 62 401 H 

24 BOLT, HEX-HD., 3/BNF x 1-3/8" 1 182 725 


25 SPRING I 96 282H 


26 	 LEVER I 79 '\45 RI 

27 	 PIN, COTTER, 3/32 X I" I 103 374 

28 WASHER I 1187&J 

29 SPRIf'-K.> 1 54 679 H 


30 WASHER I 118671 


31 LUBR ICA TOR, 1/8" STGHT, 2 109 461 


32 ! 	 BOLT, HEX-HD. 

y8NF x 7/8" 4 182 71"' 

3/BNF x 3/4" I 182 716 

33 WASHER, LK., 3/8", MED. 5 103 32 1 


34 NUT, HEX,,3/BNF 4 103026 


35 BRACKET, ASM. I 72 880 RI2 


36 B.JSHING AR 71 910 RI 


37 SEAL I 72 8'57 RI 


38 ·SHAFT, w/LEVER, ASM, I 72 877 R92 


39 EXlENS ION 1 51 549 V 


40 ROD, ASM. I 71 893 RII 

41 SPRIf'-K.> I 119 057 H 

42 CLIP I 72 013 RI 

43 	 NUT, HEx., 7/16NF I 211 222 
44 	 NUT, HEX., 3/BNF 4 103 026 

45 	 WASHER LK, 3/1)" MED. 4 10'1 '121 
46 	 BOLT, HEX-HD., 3/BNF x J 18" 4 182 717 

".'UNTED IN UNITED STATES OF AMERICA 

04-20 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


NO.
KEY DESCRIPTION 	 I H PART NUMBEJt

REQ'O 

FIG. 04-9 - BRAKE AND CLUTCH CONTROL (Left Hond Drive) - Continued 

117 WASHER, lK. 


3/8", MED. ('01/0 HYDROVAC) AR 103 321 

7/16", MED. (w/HYDROVAC, CODE 0401) AR 103 322 


48 SOL	T, HEX-HD. 


3/8NC x 2-3/4" ('01/0 HYOROVACl AR 181 129 


3/BNc x 3" ('01/0 HYDROVAC) AR 181 130 

7/16NF x 2-1/4" (w/HYDROVAC, CODE 0401) AR 182 760 

7/16NF x 2-1/2" (w/HYDROVAC, CODE 0401) AR 182 761 

49 SEAL AR 77 369 RI 


50 PAD AR 71 892 RI 


FOR AUTOMATIC TRANSMISSIONS 

+. BRACK£T, ASM. I 132 109 R91 
WASHER 1 79600 H 
PIN COTTER 1/8 x 2" 	 I 10"1 "l89 

PR:1NTED IN UN1TEO STATES OF AMERICA 

04-21 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 0.4 - BRAKES 

1 2 

\ \ 

\ i 


FIG. 04-10 - BRAKE CONTROL (Right Hand Drive) 
(R-1OO, R-1l0, R-120, R-130 Series) 

I NO,
KEY DESCRiPTION I H PART NUMBER 

103 381 
272 320 

IS ]26 RI 

75 525 RI 

..EL53.1RII 

95 122 H 


84 827 RI 

182 717 

10] ]21 

IOl026 

120 980 H 

1!.2. 051 H 
7,) ')28 RI 

110 682 H 

-'l2229 RI 

103 321 

181 108 

52 568 H 

271 50'5 

118776 

I PIN COTTER, 1/8 x 1-1/2" 
2 NUT, HEX., SLT., 3/4Nf 
3 PLATE 

4 SHAFT 

5 PEDAL, w/BUSHING, ASM. 

BUSHING 

6 SEAL 

7 BOLT, HEX-HD., 3/8Nf X 7/8" 
8 WASHER, LK., 3/8", MED. 

9 NUT, HEX., 3/&lr 
10 BRACKET 

II SPRING 

12 EXTENS ION 

13 PIN 

14 BRACE 

15 WASHER, LK., 3/8", MED. 

16 BOL T, HEX-HD., 3/BNc X 3/4" 

17 EYE 

18 NUT, HEX., 7/16Nf 

19 CYLINDER (SEE SEPARATE I LLUS TRAT I ON I 
20 WASHER, FL., 7/16" 

~\ 
8 7 

I 
\ 

J. 

aI " I ~ 
I 
, 

I
I 

'w::b­
21)"

00 

8 9 

\ : 

\ I 


It'bl----10 
2 1 

J 
I 

! 

, 

{ 16 18 
J I 

~.4 

-28 A-37630 

REQ'O 

2 

2 

f 

I 

I 

I 

I 

I 

I 

I 
I 

1 

I 
I 

I 

2 

2 

I 

I 

t 
PRINTED IN UNiTED STATES OF AMERICA 

04-22 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


NO.
KEY DESCRIPTiON I H PART NUMBERREO'O 

FIG. 04-10 - BRAKE CONTROL (Right Hand Drive) - Continued 

21 PIN, COTTER, 3732 x 37ij" I 103 373 

22 LUBRICATOR, 1/8", STGHT. I 109 461 

23 BRACKET, ASM. I 75 531 R II 


24 NUT, HEX., 3/ElNr 3 103 026 

25 WASHER, LK., 3/8", MEO. 5 103 321 


26 BOLT, HEX-HO. 


3/8NF x 1_1/8" 3 182 719 

3/BNc x 3/4" 2 181 loB 


21 NUT HEX. 'l/8Nf 2 103 026 

28 WASHER, LK. t. 3/8", MED. 2 I 103 321 

29 BOLT, HEX-HO., 31BNF x I" 2 I 182 "118 


.. . ­

..-- ­

! 

I 


PRINTED IN UNITEO STATES OF AMERICA 

04-23 


Donated by John & Susan Hansen - For Personal Use Only



1 
\ 

81 

/ 

" 

KEY 

I 	 SHAFT, II/LEVER, ASM. 

2 	 BEARING 

SLEEVE, II/BEARING, ASM. 

LUBRICATOR, 1/8", STGHT. 

BOLT, HEX~HD., 3/BNI'" x 1'_3/4" 
NUT, HEX., 3/BNr 

WASHER, LK., 3/8", MED. 

3 

4 toRK 


5 PIN, ROD END, 3/8" 

6 YOKE 


7 NUT, HEX., 3/BNr 


8 ROO, ASH. 


9 LEVER 


10 WASHER 


II WASHER 


12 BOLT HEX-HO. ~.I8Nr x I" 

NUT, HEX., 3/BNI'" 


WASHER, LK., 3/8", 101£0. 


13 	 TUBE 

14 	 PEDAL, w/BUSHING, ASM. 


LUBRICATOR, 1/8", 45" 


0 .... 24 
PRINTED fN UNiTED STATES OF AMERICA 

MT-97 
GROUP 04 - BRAKES 

\ 
16 " 

FIG. 04-11 - CLUTCH CONTROL (Right Hand Drive) 
(R-l00, R-ll0, R-l20, R-130 Series) 

OESCR1PTION NO. 
REQ'O 

I 

I 

I 

I 

I 

I 
I 

I 
I 

I 

I 

1 

I 

1 

I 

I 

I 


I 


I 

I 


I 


..·31631 

I H PART NUMBER 

72'860 R91 

121 515 R91 

62 634 HDX 

109 461 

182 728 

103 026 

103 321 

62 61'5 HC 

103 496 

110 590 RI 

103 026 

72 861 R91 

79 345 RI 

118611 

118780 

182 718 
103 026 

103 321 

75 264 RI 

75 269 RII 

126 152 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 

NO.KEY DESCRIPTtON I H PART NUMBER
REQ'O 

FIG. 04-11 - CLUTCH CONTROL (Right Hand Drive) - Continued 

15 SEAL I 84 827 R I 

16 SEAL I 72 857 RI 


17 BUSHING I 71 910 RI 


18 SHAfT, Ii/LEVER, ASH, I 75 262 R91 


19 BRACKET, ASH. I 15268 RII 


20 SPRING I 54 6"19 H 


21 P IN, COTTER, 3/32 x I" I 103 374 


22 KEY, WOOORUF F, 114 x 7/8" I 112 139 


23 CLIP I 62 401 H 


24 WASHER, LK., 3/8", MED. I 103 321 


25 BOLT, HEX-HD., 'l/8NF x 1-3/8" I 182 122 


NUT, HEX., 1/BNF I 101 026 


26 SPRING I 96 282 H 


27 PIN, COTTER, 3/32 x 3/4" 2 103 373 

28 BRACKET, A:;H. I 107 959 R91 


29 BOLT, HEX-HO., 3/BNc x I" 2 181 112 


30 WASHER, LK., 3/8", MED. 4 103 321 


31 NUT, HEX., 3/8NF 2 103 026 


12 SUPPORT I 107912 RI 


33 BOLT, HEX-HO.} 'lIBNF x -'/8" 2 IB2117 


34 KEY, WOO~UFF, 1/4 x 71B" I 112 139 

.--. 

PRINTED IN UNtTEC STATES OF AMERICA 

04-25 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

! 
KEY 

I PAD 

2 SEAL 

3 PEDAL, ",/BUSHING ASM. 

4 BUSHING 

5 BRACKET, '"/ruBE, ASM. 

6 BOLT, HEX-HD. 

'l/8NF x 7L8" 
i/8NF X I" 
lLI6NF x I" 

7 SPR ING 

8 PEDAL, w/BUSH lNG, ASM. 

9 PIN, ROD END, 3/8" 
10 PIN, COTTER, 1/12 x 1/4" 

II ROD ASM. 

NUT HEX. JAM i/BNF 
YOKE 

FIG. 04-12 - BRAKE AND CLUTCH CONTROL (Left Hand Drive) 
(R-140-4x4, R-150, R-160, R-160-4x4 Series) 

NO.OEseR I PTION REO'C 

2 

2 

I 

I 

I 

I 

i 
2 

I 

I 

2 

2 

I 

I 
I 

PRINTED IN UNITED STATES OF AMERICA 

I H PART NUMBER 

71 892 RI 

77 369 R I 

73 089 R91 

71 910 RI 

73 093 RII 

182 III 
182 718 

182 72! 

85 902 RI 
72 120RII 

103 496 

101 173 

110589 R91 

114 494 
110590 Rl 

04-26 

Donated by John & Susan Hansen - For Personal Use Only



-------

----

MT-97 Rev. No.1, 2/56 


GROUP 04 - BRAKES 


FIG. 04-12 - BRAKE AND CLUTCH CONTROL (Left Hond Drive) - Continued 

12 KEY, WOOORUFF, 1/4 x 7/B" I 112 139 


13 BOLT, HEX-HD., 31BNF x 2" 1 IB2 730 


14 	 BEARING I 121 515 R91 


SLEEVE, w/BEARING, ASM. I 62 634 HDX 


LUBR 1CATOR I/B" STGHT, I 109 461 


... 

15 	 LEVER I 121 767 RI 


16 TUBE I 121 76B RI 


17 FORK I 62 635 HC 


18 KEY, WOODRUFF, 1/4 x 71B" I 112 139 


19 NUT, HEX., 3/8NF I 103 026 


20 WASHER, LK., ~/8", MED. I 103~21 


21 BOLT, HEX-HO., 3/8NF x 1-3/4" I 182 728 


22 WASHER LK .. J 3/8", MED. I 103 321 


23 NUT, HEX., 3/8NF I 103 026 

24 BOLT, HEX-HD., 3/8NF x 1-1/4" I 182 724 


25 ' WASHER, L K., 3/8", MED. I 103 321 


26 LEVER I 118312 RI 


27 KEY, WOODRUFF, 1/4 x 7/8" ._M_ I 112 139 

28 BRACKET, ASM. I i 101 972 R91 


29 WASHER, LK., 3/B" , MEO. 2 103 321 


iO BOL T. - HEX-HO 'l/BNC x 'i/4 2 IBI 108 


31 PIN, COTTER; 3/32 X I" I 103 374 


32 WASHER, FL., 3/4 X 1-1/2" I liB 780 
 -
SPR I NG I 54 679 H 


34 WASHER. FL. 3/4 x 2" I 118 671 


35 BUSHING ~I 12 116 R I 


36 PIN, ROO END 1/2' I /0,\ 498 

_f> IN, 	 COTTER, .!L§ X I" I 


33 


37 	 103 385
C 
38 , ROP, ASM. I 72 112 RII 


39 ' NUT, HEx. 7/16NF I 271 505 

40 BRACKET, AS,"" I 72 150RII 


41 BOLT, HEX-HD 


3/8NF x 1-1/2" 4 182 726 


3/SNF x 1- 114 " I 182 724 


i 


42 CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


43 SWITCH STOP LIGHT (SEE MASTER CYLINDER ILLUSTRATION) 


44 	 BOLT, HEx-HO '1/SNF x H/B" 'I 182 72'1 
45 WASHER, L K., 31B" MEa. 3 103 321 

46 NUT, HEX 3/8NF i 3 103 026 


41 WASHER, LK., 3/B", MED. 5 103 321 

48 NUT, HEX., 3/BNF ..__.. 'i 10'\ 026 


49 WASHER, LK. 


3/B"] MED. 4 103 321 

7/16", MEa. 2 103 322 


50 NUT, HEX. 


3/SN, i 4 i 10~ 026 

7/16NF 2 271 505 


51 	 BRACKET I 13 086 R I 

PRINTED IN UNITED SlATES OF AMERICA 

04-27 


Donated by John & Susan Hansen - For Personal Use Only



--

---

m 
MT-97 IIIGROUP 0.4 - BRAKES 

. .~ 

FIG. 04-12 - BRAKE AND CLUTCH CONTROL (Left Hand Drive) - Continued 

I 

53 LUBRICATOR, 1/8", SIGHT. I 109 461 
52 SPRING I 96 282 H 

i 

24 SEAL 1 72 857 R I 

55 SHAFT, ~/LEVER, ASM. I 73085RII 

56 LUBRICATOR, 1/8" 67-1/2· I 109 350 

~. 

. 

--- ! 

"-" 

.~..----­

---. 

~ 

PRINTED IN UNITEO STATES OF'" AMERICA 

04-28 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 	 •HIGROUP 04 - BRAKES 

KEY 

I BEAR ING 

SLEEVE, w/BEARING, ASM. 

LUBRICATOR, 1/8", STGHT. 

2 FORK 

3 TUBE 

_4 BOL T, HEX-HD., 3I8NF x 2" 

5 LEVER 

6 WASHER, LK. L 3j8", .oED. 

7 KEY, WOODRUFF, 1/4 x 7/8" 

8 NUT, HEX., 3/8NF 

9 ROD, ASM. 

NUT, HEX., JAM, 3/8NF" 

YOKE 

10 SHAFT, wiLEVER 1 ASH. 

II PI NL COTTER, V~2 X 1/4" 
12 WASHER, FL., 7/16" 

\ 
\ 
1i'1 

lev 

FIG. 04-13 - BRAKE AND CLUTCH CONTROL (Right Hand Drive) 
(R-140-4x4, R-150, R-160, R-160-4x4 Series) 

NO.OftSCMIPTION 
REO'O 

1 

1 

I 

I 
I 
i 

I 

I 
I 1 

I 
I 

1 

1 

I 

I 

i 	 I 

I 
I 

PRINTED IN UN'Ti!1l STATES OF ...MERICA 

/86 
3'1 

I 

~ 


t H PAftT NUMBER 

121 515 R91 

62 634 HDX 
~. 

109 461 

62 635 HC 

121 770 RI 

182 nO 

121 767 RI 

103 321 
112 139 

103 026 

'10589 R91 
114 494 

1I0590RI 

"74 28~ R21 

103 373 
118776 

04-29 

Donated by John & Susan Hansen - For Personal Use Only



II 
MT-97 HIGROUP 0.4 - BRAKES 

NO.KEY OEseR I PTI ON I H PART NUMBERREO'O 

FIG. 04-13 - BRAKE AND CLUTCH CONTROL (Right Hand Drive) - Continued 

13 PEDAL, w/BUSHING, ASM. I 7" 236 R I I 
14 BRACKET, wIruBE AS" I 74 187 RII 

15 BOLT, HEX-HD. i 

3/8Nr x 7/8" I 182 717 
... 

3/BNr x I" 3 182 718 
7/16NF x I" 2 182 751 

16 BUSHING 2 61 196 H 

17 PEDAL I 74 099 R I 

18 BOLT, HE<-HO., 3/8Nr x 2" I 182 730 


19 KEY, wOODRUFF, 1/4 x 7/8" I 112 139 
20 SPRING I 96 282 H 
21 BRACKET 1 72 086 RI 

22 BOLT, HEX-HD., 3/8NF x I" I 182 718 


23 WASHER, LK., 3/8", MED. I 103 321 

24 NUT, HEX. '1/8NF I 103 026 


25 LUBR ICATOR, 1/4" STGHT. I 81 iOO H 


26 WASHER, LK. 


3/8", I«EO. 4 10j i21 

7/16", MED. I 2 103 322 


27 NUT, HEX. i 

3/BNr 4 10j 026 

7/16Nr 2 271 'l0'l 

28 BUSHING I 71 910 RI 

29 LUBRICATOR, 1/8", 90° I 109 462 


30 SPRING I 96 282 H 


31 EXTENSION I 5400C) H 


32 WASHER, LK., 3/8", MEO * I 103 32 1 


33 NUT, HEX., 3/8NF I 103 026 


34 WASHER, LK. 3/8", MEO. 5 10'1 '121 


35 NUT, HEX., 3/&11" 5 103 026 


36 CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


SWITCH, STOP LIGHT (SEE HASTER CYLINDER ILLUSTRATION)37 

38 BO.!:T. HEX-HD. 

3/&11" x 1-1/2" 4 1821.£6 

3/8NF x I - 1/4" I 182 724 

39 BOLT, HEX-H&>., 3/8NF X 1-3/8" j 182 125 

40 WASHER, LK., 3/8", MEO '1 103 '121 

41 NUT, HEX. 3/BNF 3 103 026 

42 BRACKET, ASH. I 72 151 RII 


43 NUT,HEX 7/i6NF I 211 592 

44 ROD, ASH. I [2 112 RII 


45 P IN, COTTER,.. IL8 x I" I 103 385 

46 PIN, ROD END, 1/2" I 103 498 

47 SHAFT, w/LEVER, ASH. I 74 095 Rtl 


48 BOLT, HEX-HD., 3/8NC X 3/4" 2 181 108 


49 WASHER, LK., 3/8"., MED. 2 103 321 


50 BRACKET, ASH. I 107 972 R91 


51 PIN, ROD END, 3/8" 2 103 496 

PRINTED IN UNJTED STATES OF AMERICA 

04-30 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97 

GROUP 04 - BRAKES 


NO.KEY DEseR I PTION I H PART NUMBERREO'O 

FIG. 04-13 - BRAKE AND CLUTCH CONTROL (Right Hond Drive) - Continued 

52 PIN, COTTER, 3/32 x 3/4" ! 2 103 373 

53 BOLT, HEX-Ho., 3/8NF x 1-3/4" I 182 728 


54 WASHER, LK., 3/8", MEO. I I 103 321 

NUT HEX. q/BNF I IOq 026 


'56 KEY WOODRUFF 1/4 x 7/8" I 112 1'l9 

55 


57 SEAL I 2 84 827 R I 


I 


I i 


--. 

~. 

I 

I 
 .-- ­
i 


I 


l 


I 


J i 


I I 


I 


PRINTED IN UNITED OF' AMERICA 

04-31 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

10 
\ 
\ 
\ 

21,,, 
1118 
I I 
I 

FIG. 04-14 - BRAKE AND CLUTCH CONTROL 
(RC-160 Series) 

KEY DEscRIPTION NO. 
FfEQ'C I H PART NUMBER 

r SEAL 2 77 369 RI 
2 PAD 1 71 892 RI 

3 PEDAL, ~/BUSHING, ASM. I 84 520 R91 
4 PIN, ROD END, 3/8" 4 103 496 

5 BRACKET, ASM. I 84 546 R91 

6 BOLT, HEX-HO. 

3/BNr )( 7/8" 2 182 117 
3/BNr x I" I ISF 718 

3/BNr x 1-1/4" 3 182 124 

7 BUSHING 2 84 595 RI 
8 PEDAL, ~/BUSHING, ASM. I 84 '596 RII 

9 WASHER 2 12 227 V 
10 P IN, COTTER, 1/8 )( 1-1/4" 2 103 386 
II YOKE 2 110 590 RI 
12, CLIP 2 62 401 H 

13 SPRING 2 75 711 RI 
PRfNTED IN UN1TED STATES OF AMERICA 

04-32 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROLIP 04 - BRAKES 


NO. 
KEY mE$CFtIPTION 	 I M PART NUMBER

REQ'O 

FIG. 04-14 - 8RAKE AND CLUTCH CONTROL - Continued 

14 ROD, ASM. 2 B3 9B4 R91 


15 KEY, WOODRUFF, 1/4 x 7/8" 2 112 139 


16 NUT, HEx., 3/BNF 2 10'l 026 


17 WASHER, LK" 3/8", MEO. 2 103 321 

18 LEVER 1 121 767 RI 


19 SOLT, HEx-HO., 3/SNF X 2" I 182 730 


20 	 BEARING I 121 515 R91 


SLEEVE, w/BEARING, ASM. I 62 634 HOX , 


LUBRICATOR, 1/8",STGHT. 1 109 461 


21 BOLT, HEX-HO., 3[BNF x 1-3[4" I IB2 128 

22 FORK I 62_635 HC 


23 TUBE I 121 768 RI 


24 PIN, COTTER, 3/32 x 3/4" 2 103 373 


25 P IN, ROO ~ND 3/B" 2 10'l496 


26 BOLT, HEX-HO., 3@NF x 1-1/4" I 182 724 


27 WASHER, LK., 3/8", HED, I 103 321 


28 BRACKET I 107 972 R91 


29 WASHER, LK., 3/8", MEO. I 101 121 

30 BOLT, HEX-HO., 31BNC X 3/4" 2 181 108 


31 LEVER I 118112 RI 


32 KEY, WOODRUFF, 1/4 x 7/B" I 112 139 


PIN, COTTER,
33 3/32 x '" 	 I 103 374 

34 	 ROD, ASM I 110 '389 R91 


Nl!.!J HEX, 318NF I 103 026 


YOKE I 110 '390 RI 


35 WASHER, Flo 3/4 X 1-1/2" I 118780 


36 SPRING I 54 679 H 


37 WASHER, FL., 3/4 x 2" I liB 671 


38 	 I 72 116 HIBUSHING 


39 PIN, ROO END, 1/2" I 10'l 498 


40 ROD, ASI<. I 72 112 R II 


NUT, HEX., 7/16NF I 271 505 


41 BOLT, HEX-HD. 


3/8NF x 1-1/4" 4 182 724 


3/BNF x 1-1/2" I 182 726 


42 CYLINDER, HASTER (S~SEPARATEJLLUSTRATION) 


43 SWITCH, STOP LI.GHT (SH HASTER CYLINDER I L LUS TRAT I ON) 


44 BOLT, HEX-Ho., 3[8NF x 1-1 [4" ':\ 182 124 

NUT, HEX., 3/SNF 103026
3 
WASHER, LK., 3/8", I<Eo. 	 3 103 321 

45 BRACKET, ASH. I 72 150 RII 

46 WASHER, LK., 3/8", HED. 5 10'l ,21 


47 NUT, HEX., 3/BNF 'i 10, 026 


4B PIN COTTER 1/8 x I" I 10, ,8'5 

49 i WBRI~TOR' 1/8", 45· 1 126 152 


PFUNTEO IN UNITED STATES OF AMERICA 

04-33 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 


NO.KEY OEseRI PT ION 	 I H PART NUMBER
REQ'O 

i 


FIG. 04-14 - BRAKE AND CLUTCH CONTROL - Continued 

50 wASHER, LK. 


3/8", MED. 3 103 321 

7/16" MED. 2 103 322 


51 NUT, ~. 


3/BNF 3 103 026 

7/16NF 2 271 505 


52 BRACKET, w/TUBE, ASM, I I 73 093 RII 

53 BUSHING I 71 910 RI 


54 	 LEVER, w/BUSHING, ASM. I 83 811 R91 

LUBR ICATOR, 1/8", STGHT. I 109461 


55 SEAL I 72 857 RI 

56 SHAFT, w!LEVER, ASM. I i 83 915 R91 .. 

57 PIN, COTTER, 3/32 x 3/4" 4 103 373 


58 BOLT, HEX-HD. 


3/SNF x 1-1/4" 3 182 724 

7/16NF x 1-1/4" 2 182 753 


59 LEVER, w/BUSH ING; ASM. I 84 554 RII 

60 wASHER, FL., 3/8" I 118775 

61 wASHER, LK., 1/4", MED. 2 103 319 

62 NUT, HEX., 1/4NF 2 103 024 

63 . BRACKET I 85 167 RI 

64 BOLT, HEX-HD., 1/4NF x 7/8" 2 182 657 

fo5 LUBRICATOR, 1/8", STGHT. I 109 461 

66 wASHER, LK., 3[8", .MED. 6 103 321 

67 NUT, HEX., 3/8NF .. __... 6 103 026 

68 SPACER (NOT USED ON REINFORCED FRAME) 1 98 355 RI 

69 NUT HEX. i/8NF 2 101 026 

70 i LUBRICATOR 1/8" STGHT. I 109 461 


.~--. -

PRINTED iN UNITED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

I 

2 

3 
4 

:2 
6 
7 
8 
9 

10 
II 

12 
13 
14 
'5 
16 
17 
18 
19 
20 
21 
22 
23 
24 

MT-97 
GROUP 04 - BRAKES 

@-------1 
0------2 

O::-c t _-8 

I~~--q,~ 
8 7 8 9 10 11 " '24, I I I I4" 19.iI!!!iI!!!iliI!!!rJ•• //Ii 	 I

/ I I , I I, 	 , t 
I 

~Ifd/ 
I 

I 
I 

o 
I 

~dk
"--23 

~~S~)~ rOOn ~ C@ Q~~f!)'; 
I .-~y ~ I I I I 

I + I I \ I \ I I 

" / I: \ I, \ \ \ I I 
12 13 14, Iii 18 17 18 19 20 21 22 

A·379f7
FIG. 04-15 - BRAKE MASTER CYLINDER 

CYLINDER, MASTER, ASM. 


CAP, ASM. 


GASKET 


BODY, ",/cAP, ASM. 


SPRING, IV/RETAINER, ASM. 


VALVE ASM. 


GASKET 

HEAD 


GASKET 


FITTING 


GASKET 


BOLT' 


ROD, ASM. 


STRAP 


BOOT 

STRAP 

RING 

PLATE 

RING 

CUP J SEC.ONDARD 

PISTON /C;FT(lt.I!)AR Y CUP, 

CUP, PR! MARY 

NOT SERVICED SEPARATELY 

SWITCH, ASM. 

KIT, MAS en REPAIR 

(R-IOO, R-IIO, R-120, R-130 Series - Without HydrovClc) 

I 
NO.

DESCRIPTION 	 I H PART NUMBERREQ'C 

I 48638 HA 

1 92 145 HBX 

I 92 148 H 

I 92 144 HX 

I 53 393 HX 

I 53384 HBY 
! 	 I 23 382 HA 

1 53 386 H 
I 48 167 H 

I 68 327 H 

I 48 166 H 

I 48 165 H 

I t= 52 995 HAX 
I 52 048 H 

I 52 99'7 H 
I 51 91! H 
I 52 999 H 

I 53 382 H 

I 53 391 H 
I 53 392 H 

AS M, 	 I 53 389 HY 
I 53 383 H 

I 95 119 H 

I 121 402 HB 

RIGHT HAND DRIVE 

PRINTED IN UNITED STATES OF AMERICA 

04-35 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
m 

GROUP 04 - BRAKES III 

KEY 

I 

2 

3 
4 
') 

6 
7 
8 
9 

10 

II 

12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

1,,,, 
~~;;;;;;~~ 

CYLINDER, MAS TER, ASM. 

ROD, ASM. 


BOOT 


RING 


WASHER 

RING 
CUP, SECONDARY 

PISTON, w/SECONDARY CUP, 

CUP, PRIMARY 

NOT SERVICED SEPARATELY 

SPRING, w/RETAINER, ASM. 

VALVE, ASM. 

CAP, ASM. 

GASKET 

BODY, w/CAP , ASM. 

PWG 

GASKET 

SWITCH, ASM. 

BOLT 

GASKET 

fiTTING 
GASKET 

KIT, iotAS. CYL. REPAIR 

2 3 4 5 6 7 8 9 10 11 
I I I I I I I I \ \ 
I I I I I I I / \ \ 
I 

~ ~,~'.Jt~,~'~ e 

22-­

FIG. 04-16 - BRAKE MASTER CYLINDER 
(R-130 Series - With Hydrovocr Code 0401) 

NO,DESCRIPTION REQ'O 

I 

I 

I 

I 

I 

I 
I 

ASM. 	 I 

I 

I 

I 

! I 
I 

I 

I 

I 

I 

I 
I 

I 
I 

I 

@-----12 
~/13 18 

CQ) /14 I 

'~ 
.. ".'" ~ 
21-......Q~ \ 
20----QJi' 17 
19------O~ 
18-- ---~ 

I H PART NUMBER 

104 414 HAY 

52 046 HX 

52 049 H 

52 '.\27 H 

52 328 H 

52 ''1'30 H 
52 409 H 

52 329 HY 

52 411 H 

52 411 HX 


22 414 HBY 


~ 142 HBX 

92 14,8 H 


III 991 HX 

49 035 H 

49 034 H 

57 516 R91 
48 16:L H 

48 166 H 

22 150 H 
48 167 H 

121 400 H 

PRINTED IN UNITED STATES OF' AMERICA 

04-36 

Donated by John & Susan Hansen - For Personal Use Only



II 
1'1

MT-97 
GROUP 04 - BRAKES 

2 3 
1 I I 
I I I 
1~1 

6~ 


I 

I 


27 

FIG. 04-17 - BRAKE MASTER CYLINDER 
(R-I40-4x4 - Without Hydrovac) 
(R-150 - With Standard Brakes ond Without Hydrovac) 

NO.KEY OEseR I PTI ON 
AEQ'O 

I 
CYLI NDER, MAS TER, ASM. I 

1 PLUG, EXPANSION, 1-1/4" I 

2 PLUG I 

3 GASKET I 

4 BODY, LESS CAP I 


5 
 CAP, ASM. I 


6 GASKET I 


7 
 K.IT, MAS ~YL. REPAIR I 


8 VALVE, ASM. I 


9 SPRING l w/RETAINER, ASM. I 


10 CUP, PRIMARY I 

II P ISTON,w/SECONDARY CUP, ASM. I 


12 CUP, SECONOARY I 


13 RING I 


14 PLATE I 


15 . RING I 

16 STRAP I 


17 BOOT I 

18 STRAP I 

19 ROD, ASM. I I 

20 NUT (SEE BRAKE CONTROL ILLUSTRATION) 


21 WASHER (SEE BRAKE CONTROL ILLUSTRATION) 


22 BOLT (SEE BRAKE CONTROL ILLUSTRATION) 


23 GASKET I 

24 FITTING I 


25 GASKET I 


26 BOLT I 


27 SWITCH, ASM. I 

PRINTED IN UNITED STATES OF AMERICA 

A-34015 

' H PART NUMBER 

1:19 lIlO R91 

172 558 

49 035 H 

49034 H 

88 293 RII 

52 043 HAX 

52 045 HA 

121 402 HS 

53 384 HSY 

53 393 HX 

5"1 )8"1 H 
53 389 HY 

53 392 H 

53 391 H 

53 382 H 

52 999 H 

51 911 H 

52 997 H 
52 048 H 

88 294 R91 

48 167 H 

59 150 H 
48 166 H 

48 165 H 

95 119 H 

04-37 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 
GROUP 04 - BRAKES 

8 
2 3 I

1 I I 

I I I 

I~I ~ 6~ 

~,,\ 
W-t 20I 

. I 21I 
I 21 


27 
 fiG. 04-18 - BRAKE MASTER CYLINDER 
(R-150 - With Increased Capacity Brakes, Code 0405) A·3401S 

(R-140-4x4, R-150 - With Hydravac, Code 0401) 
(R-153, R-160, R-163, R-I64, R-165, R-160-4x4, RC-160) 

KEY DESCRfPiiON NO. 
I H PAAi NUMBERREQ'O 

CYLINDER, MASTER, ASM. I 49 103 H 

I PLUG, EXPANS ION, 1_1/4" I 172 558i 
.--~. 

2 PLUG I 49 035 H i 


3 GASKET I I 
49 034 H 


4 BODY, LESS CAP I 53 453 HX 


5 CAP, AS..M' I 52 043 HAX 


6 GASKET I 52 04:2JiA 


7 KIT, MAS. cn. REPAIR I 121 400 H 


8 VALVE, ASM. I 52 414 HBY 

9 SPRING, w/RETAINER, ASM. I 52 413 HX 


10 CUP, PRIMARY I 52 411 H 


II PISTON, w/SECONDARY CUP, ASM. 52 3,,9 HY
-' 
12 cUP, SECONDARY t 52 409 H 


13 RING I 52 330 H 


14 WASHER I 52 328 H 
I I 

15 RING I 52 ~27 H 

16 NOT USED 


17 I BOOT I I 52 049 H 


18 NOT USED 


19 ROD. ASM, I 52 046 HX 


20 NUT JSH BRAKE CONTROL ILLUSTRATION) 


21 WASHER:~EE BRAKE CONTROL ILLUSTRATION) 


22 BOL T (SEE BRAKE CONTROL ILLUSTRATION) 


23 GASKET I 48 167 H 


24 FITTING I 59 150 H 

~~-, 

25 GASKET I 48 166 H 


26 BOLT I 48 165 H 


27 SWITCH, ASM. 


w/o HYDROVAC I 95 119 H 


wl.HYDROVAC I 57 516 R91 

1"·­
.tRINTED IN UNITED STATES OF AMERICA 

04-38 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


, 10 
I 

fl--­
14 

~",,.,.. 

Q 
I I I I I 

1tI 16 17 18 19 21 22 23 24 25 26 27 28 29 30 29 31 

rp' rr ~/~ /!~r1\\~>, 
32 35 
I I 

/ 

I 

, , 
ec / I 

ec I I I I I I 

37 40 42 44 45 48 49
~ 

l' 
,. 

52 63 64 66 &6 67 58 59 60 61 62 83 84 66 68 67 68 89 
I I I 

I 

34-; 
8-8643\0 \l>b ~ tij~~/ cl~/ Jt' 

FIG. 04-19 - HYDROVAC CYLINDER 
(Stondard For R-160, R-160-4x4,. RC-160 Series) 
(Code 0401 For R-130, R-140-4x4, R-150 Series) 

(See following page for parts) 
PRINTEO IN UN!TEO STATES OF AMERICA 

04-39 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

! H PART NUMBER 

KEY DESCRlPTION 
NO, 

REQ"O 
R-130 
SERIES 

I R-I~O-'x"
I R-1SO, R-160 
IR-160-~x", RC-16O SERIES 

FIG. 04-19 - HYDROVAC CYLINDER 

1 BOLT, HEX-HO. ! 

5/16NF x 5/8" 1 182 685 

5/16NF x 3/4" I 182 687 

2 WASHER, LK. 5/16". MEO 4 103 320 

3 NUT, HEX. 5/16NF 'I 10'\ 025 103 02 2 
4 BOLT, HEX-HD 3/BNF X I" 1 182 718 182 718 

5 HYDROVAC ASM. I 91 0431'91 77 180 R91 
6 BRACKET 1 77 408 R I SEE NOTE IIAn 

7 WASHER, LK.} 3/8", MED. 3 103 321 I 103 321 
8 NUT, HEX., ~/BNF 3 103 026 103 026 

9 BRACKET I 77 407 R I I SEE NOTE flAt! 

10 ELBOW, w/BUSHING, A$M. I 92 256 R91 78 649 R II 

II CLAMP 2 996 261 R91 996261 R91 
12 HOSE I 114 473 H 114 473 H 
13 KIT, CON. VALVE REPAIR 1 70 270 R91 70 270 R91 
14 PLUG, PIPE, SCI-HO., 3/8" I 103 867 103 867 

~15 RING I 55 186 RI 55 186 RI 
16 TUBE, w/COVER, ASH. I 92 255 RII 78 647 R II 

~17 SPR ING I 78 651 RI 78 651 RI 

~18 GASKET I 55 185 Rl 55 185 Rl 

19 SCREW, w/wASHER, ASM. ! '5 16 784 R91 . 16 784 R91 
20 BODY, w/POPPET, A$M. I 18 64'2 R91 78 645 R91 
21 SPR lNG 1 55 221 R2 55 221 R2 

DIAPHRAGM, w/PLATES, ASM. I 78 659 R91 78 659 R91 ~ GASKET 1 55 181 RI 55 181 RI 

~24 RING I 55 163 RI 55 163 RI 

25 WASHER 1 ! 55 162 RI ! 55 162 RI 

26 SLEEVE I 92 249 RI 78 639 RI 

~27 SEAL 1 66 475 Rl 66 475 RI 

(j;flJJ 28 PISTON I 92 251 RI 

PISTON, w/OJPS, ASM. I 78640 RII 

@l29 CUP ! 2 114 865 H 78 641 RI 

@30 WASHER I 92 253 RI I 78 642 RI 

@l31 WASHER I 92 252 R I 78 643 RI 

32 NUT, HEX., 5/16NF 4 10'\ 120 103 320 

33 WASHER, LK. 5/16", MED. 4 103 025 103 025 

34 SCREW 2 80 341 RI 80 341 RI 

35 PLATE, w/SEAL, ASM. I 92 250 R II 78 638 RII 

~36 SEAL 1 30 939 DA 30 939 DA 

(N!};37 SEAL I 61 839 RI 61 839 RI 

38 SPRING I 92 271 Rt 78 672 RI 

39 ROD, 'ASM. I 92 259 RII 78671 RII 
40 WASHER 1 78670 RI 78670 RI 

® KIT, VACUUM PISTON REPAIR I 78 665 R91 78 665 R91 

© KIT, HYOROVAC REPAIR 1 92 304 R92 

@ I KIT, HYDROVAC REPAIR I 78 666 R93 
i NOTE "A" - ONE BRACKET, FRONT, 77 407 RI, AND ONE BRACKET, REAR, 77408 RI, 

USED ON R-140 - 4 x4; 'R-160 - 4 X 4; R-150 WITH 130 142 154" 

W.B.; R-I::13 wiTH 1]0, 142" W.B.; R-I60! R-164 l R-16S! RC-160 ONE 

BRACKET! FRON.T 58904 R2 AND ONE BRACKET REAR 77 9'i'i R I USED 
ON R-150 WITH 172" w.e.; R-153 WITH 154, 172" w.e.; R-163 

Donated by John & Susan Hansen - For Personal Use Only



III 
MT-97 HIGROUP 04 - BRAKES 

I H PART NUMBER 

NO.
KEV DESCRIPTION REQ'O R-l.O......

R-130 
R-ISO, R-IOOSERIES 

R-160....... , R'C-IbO SERIES 


FIG. 04-19 - HYDROVAC CYLINDER - Continued 

41 PLATE I 78 669 RI 78669 RI 
0)42 PACKING I 70 870 H 70870 H 


43 SEAL I 55 208 R I 55 208 RI 

44 PLATE I 78668 RI 78 668 RI 


0) 45 WICK I 130979 HA 130 979 HA 

0)46 RING I 70869 H 70869 H 


47 RETA INER I '" 78 667 R I 78667 RI 


®48 NUT I 55 209 RI .55 209RI 

49 CYLINDER, '<I/lUBE ASM. I 92 269 RII 78611 RII 

50 BOLT i 4 92 270 RI 78664 RI 


51 PLUG, PIPE, SQ-HD., 1/8" I 103 865 103 865 

52 CAP I 92 265 RI 78 658 RI 

(l;@53 GASKET I 92 267 RI 55 172 RI 
54 lUBE I 92 264 R I 78 65l RI 

55 NUT I 92 266 RI 55 191 R2 
(f;;f!))56 SEAL I 92 268 RI 70402 RI 

(f;;f!)) 57 SEAL I 92 272 RI ! 55 193 RI 
(l;@58 CUP I 92 262 RI 78 655 RI 

~59 RING I 55 200 R I 55 200 RI 
60 RETAINER I 55 199 RI 55 199 RI 
61 SPRING I 55 201 RI 55 201 RI 
62 BALL, 9/32" I 17 009 RI 17 009 RI 

63 PISTON, >l'/VALVE, ASM. I 92 260 R91 78 653 R91 
G&'@64 PIN I 55213 RI 55 21'l RI 
(l;@65 RING I 55 171 RI 55 171 RI 

66 WASHER I 55 170 R2 55 170 R2 

~67 RETAINER I 98 417 RI I 98417RI 
(l;@68 CUP I 86 686 RI 86 686 RI 

(f;;f!))"69 WASHER I 55166RI 55 166 RI 

® KIT, VACUUM PISTON REPAIR I 78 665 R91 78 665 R91 

@ KIT, HYDROVAC REPAIR I 92 104 R92 

@ KIT, HYDROVACREPAIR I 78666 R93 
. 

. -. 
I 

I 

! 

~ 

I 

I ! 

PRINTED IN UNtTED STATES OF AMERiCA 

04-41 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

KEY 

CLEANER, ASM. 

f SCREW, RO-HD., 1/4NC x 1/2" 
2 WASHER, LK., 1/4", JNT. 

COVER 


4 SCREEN 

3 

PAD 

6 SCREEN 

5 

SHELL 


8 GASKET 


9 ruBE 

10 BOLT, HEX-HD., 1/4NF x 5/8" 

f f BRACKET 


12 WASHER, LK., 3/4", JNT. 


13 NUT, HEX., JAM, 3/4NF 


7 


14 NUT, HEX., 1/4NF 


15 WASHER, LK. 1/4", MEO. 


11 
It 

~8 

FIG. 04-20 - HYDROVAC AIR LINE AIR CLEANER (Code 0401) 
(R-130 Series - With Hoof Governor, Code 1554) 

DESCRIPTION 
NO. 

REQ'O I H PART NUMBER 

I 76 791 R9f 

I 

I 

I 

I 

I 

f 

I 

f 
I 

2 

I 

1 

I 

2 

2 

i 

113 955 

138 16l 

136~ 
113 740 H 

30 493 H 

f 13 741 H 

113 739 H 

136 921+ H 
78 115 R I 

182 650 

77 424 RI 

138 508 
219753 
103 024 

103 319 

PRINTED IN UNITEC STATES OF AMERICA 

04-42 

Donated by John & Susan Hansen - For Personal Use Only



l1l:\I
MT-97 IIIGROUP 04 - BRAKES 

'\ ~ \ 
\ \ 
8 9 

A-344B9 

FI~. 04-21 - VACUUM LINE OIL BATH ,'" CLEANER (Codes 0406, 0418) 
(R-130, R-140-4x4, R-150" 160, R-160-4x4 Series) 

NO.KEY DESCR1PTION 	 I H PART NUMBERREQ'O 

CLEANER, AS ... 	 I 77 350 R91 

I 	 CUP, AS", I 52 871 D 
2 	 NUT, SQ. 1/4NC 105 604 


CLAMP, AS ... 1 52 872 0 

3 

3 	 .---.. 

4 	 GASKET 
--~ 

I 75 604 RI 

5 BAND, ASM. 2 80 009 R91 


6 BODY, AS" I 80 008 R91 


7 SCREW, FIL-HD., 1/4NC )( I" 2 114 357 

8 	 WASHER I 86 477 H 

9 BOLT I 86 248 H 


10 BOLT, HEX-HD., 1/4NF )( 5/8" 4 182 650 


II WASHER, LK., 1/4", "ED. 4 103 319 

12 NUT, HEX., 1/4NF 4 101 024 


PRINTED IN UNITED STA.TES OF AMERICA 

04-43 

Donated by John & Susan Hansen - For Personal Use Only



111 
MT-97 

GROUP 04 - BRAKES HI 

,~ I 

U 
\ \ 
17 18 

FIG. 04-22 - VACUUM LINE OIL BATH AIR CLEANER (Codes 0406,0418) 
(RC-160 Series) 

, 
NO. ,KEY DESCRIPTION I H PART NUMBERREQ'O 

CLEANER, ASM. I 69 508 R91 

I CUP; ASM. I :12 811 D 
2 NUT, SQ., 1/4HC 105 604 


3 CLAW, ASM. I 52 872 D 

It GASKET I 75 604 RI 


3 

BAND, ASM. 2 10 184 R915 
6 . BODY, ASM I 10 183 R91 


7 BOLT, HEX-HO. 3/BNF x 7/8" 4 182 717 


8 BOLT, HEX-Ho., 1/4HF X 3/4' 4 182 654 


9 WASHER LX., 3/8" MEo. 4 101 321 

10 NUT, HEX., 3/BN, 4 103 026 


II SCREW, .,L-HD., 1/4Ne x I" 2 114 357 

12 BRACKET I 91 760 RI 


13 WASHER, LX., 1/4", MED. 4 103 319 

14 NUT, HEX., 1/4NF 4 103 024 


15 SUPPORT I .. 23 128 RI 
16 BOLT I 86 248 H 

17 WASHER I 86 477 H 

PRINTED IN UNITED STATES OF AME.. tCA 

04-44 

Donated by John & Susan Hansen - For Personal Use Only



II
MT-97 HIGROUP 04 - BRAKES 

87 
i 

I 
J-~~r 

/ 
/

D 
1-'950 

FIG. 04-23 - TRAILER HAND CONTROL VALVE (Code 0441) 

, NO.KEY OESCRIPTION t H PART NUMBERAEC'O 

VALVE, ASM. I 116 346 R91 

1 BEZEL, ASM. i I 82 360 R91 


2 GAUGE, ASM. I 82 361 R91 


®3 GASKET 2 82 357 RI 


4 COVER, II/GAUGE, ASM. I 82 358 R91 


5 SCREW, RD-HD., No. 6NC x '1/8" 2 100 Tl7 


® KIT, llEPAIR I 126 600 R91 

Pt:l'NTEO IN UNITED STAtts OF AM£fllCA 

04-45 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 

KEY OESCRIPTION 	 I H PART NUMBER 

FIG. 04-23 - TRAILER HAND CONTROL VALVE (Code 0441) - Continued 

~i PAD I 82 355 RI 

7 I WASHER I 82 353 RI 


8 RETAINER I 82 356 RI 


9 NUT I 82 354 R I 


10 COLLAR I 82 386 RI 


II CAM I 82 385 R I 


12 HANDLE 1 82384 R2 

13 SPRING I 117 352 RI 

14 PLUNG=E~R_______________________________________________r-~I__-+__~1~17~35~~~R~~____________ 


~	 15 BUSHING I 82 383 RI 


16 PLATE, W/RATCHET, ASM. I II] J48 RII 


17 PAWL 1 117 351 RI 


18 SPRING I III 350 RI 

19 PLATE, ASM. 1 117 344 R91 


20 SCREW, SET, .,1-,-/_4N...;.F-,-x-,,-,-.:...'_'--------------------t-.:...I_---1_~9'__'_400=:=__8;;;..7'""5--------3./4

2 I BOLT 2 84 Q3S. RI 

22 WASHER, LK., 5/16", MEO. 2 103 320 


24 BODY, ASM. 	 I 117~41R91 
25 TERM INAL I 117 324 R I 

~~L2~6~~S=EA~L~____________________________________+-~1_-r_~82 381 RI 

27 RETA INER I 82 382 R:..:..'__._~____ 

28 SPR I NG I 82 380--'R'-'I________ 
29 TUBE, w/POPPET VALVE, ASH. I 82 375 RII 

~30 GASKET I 82 367 RI 

~31 PIN I 109082 RI 

32 PLATE____~------------------------------------------r_~I--_r--~8~22~W74~RI~----------
33 DIAPHRAGM, w/TUBE, ASH. I 82 169 R92 

34 SPRING 	 I 82..368 RI 

~~~*~)3~15~~GAS~KE~T~-------------------------------------------~---__t--~1__-r_~1~17_3~3~7~R~I------------
36 PWOO~E~R________________________________________________r_~I--~--~1I~17_3~36~R~I__.-------- ­

37 SPRING I I 88 274 RI 

38 COIL, w/H<XJSING, ASM. I II] 320 R91 

39 WASHER, LK., No. 10, EXT. 	 2 11.8481 

40 NUT, HEX., No. IONF' 	 2 I~ 

41 SCREW, TAP, fIL-HO., No.8 x 3/8" 4 172 129 

42 BODY, ASM. ____-::-____________-__________-+-'-I__--+_~ I!L.3.R.R"'9-'.'_______ 


43 SCREW, fIL-HO., No. BNc x 2_1/4" 3 11.2_°.1.2­
~~HER, LK., No.8, INT. 3 118869 

45 SCREW, w/LOCKWASHER, ASH. 3 56444 R91 

~46 SEAL I 117~__________ 

47 RETAINER I 117339 RI 


48 NUT 1 1QL3?1 H 


~49 PLUG I 117 335.RI 

~ KIT, REPAIR I 126600 R91 


PAINTt!D IN UNITED STATES OF AMERICA 

04-46 

Donated by John & Susan Hansen - For Personal Use Only



m
MT-97 

GROUP 04 - 8RAKES III 

\ 

'\
\ 

~\

\ \ 

:~ 


8 
I 

I 


FIG. 04-24 - CIRCUIT BREAKER, RESISTOR AND ACTUATING SWITCH 
(For Troiler Hond Control Volve, Code 0441) 

NO.KEY DESCRIPTiON , H PART NUMBEFlREQ'O 

I BREAKER I 107 8}9 R91 

2 NUT, HEX., No. 10NF 2 103 088 
WASHER, LK., No. 10, INT. 2 118481 

3 SCREW, TAP., PAN-HO. No. 10 x 1/2" 2 145 193 

4 NUT, H

SCREW, 

WASHER 

EX., No. 

RD-HO. , 

IOOF 

No. rOOF x 3/8" 

. 
I 

I 

I 

103~ 
100~ 
79 086 RI 

-+ 
SISTOR I 121 093 RI 

VALVE, HAND CONTROL (SEE SEPARATE ILLUSTRATION) 


7 SPR 100 I 104 605 R I 

8 CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 

9 SWITCH, ASM. 1 120 874 R91 

10 TEE I 444 238 

II SWITCH, STOP LIGHT (SEE SEPARATE ILLUSTRATION) 

PR1N'i£D IN UNliED STATES OF' AM£RICA 

04-47 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

1 J 8 
I 	 I 

I
I 

~ 

FIG. 04-25 - TRANSFER VALVE (For Troiler Hand Control Valve, Code (441) 

NO. 
KEV 	 DESCRIPTION t H PART NUMBER 

142 416 H 

144 446 H 

130050 H 

144 445 H 
144 	 444 H 

103 024 

103 319 

182 718 

78 424 RI 

103 321 

103 026 

182 654 

VALVE, ASM. 

I FIT~NG 

2 GASKET 

3 DISC 
4 PISTON 

5 NOT SERVICED SEPARATELY 

6 NUT, HEX., 1/4Nr 

7 WASHER, LK., 1/4", MEO. 

8 BOLT, HEX-HO., 3/8NF X I" 

9 BRACKET (R-I60 SERIES ONLY) 

10 WASHER, LK., 3/8", MED. (R-160 SER I ES 

II NUT, HEX., 3/8NF (R-160 SERIES ONLY) 

12 SOLT, HEX-HD., 1/4NF x 3/4" 

REQ'O 

I 

2 

2 

2 
I 

2 

2 

1 

I 

ONLY) 	 I 

1 

2 

PRINTED IN UNiTED STATES OF AMERICA 

Donated by John & Susan Hansen - For Personal Use Only



---

MT-97 

GROUP 04 - BRAKES 


To front brake fitting 

Right Hand Drive 


I 

I 
28 

FIG. 04-26 - BRAKE HYDRAULIC PIPING 
(R-IOO, R-lI0, R-l20, R-130 Series - Without Hydrovoc) 

NO. REQ'O 

MODELS 

KEY DESCRIPTION R-l00 
SERIES 

R-nO 
R-120 

SERIES 

R-130 
SERIES 

I H PART NUMBER 

I WASHER, LK., 5/1)", INT. AR AR AR 115 553 

2 NUT, INVERTED FLA~ED TUBE, 1/4" AR AR AR 137 397 

3 NUT AR AR AR 124708 H 

4 PIPE, 1/4" I I I 995 061 Rr 
! 

5 HOSE 

R-IOO SER IES 2 48 159 HA 

R-IIO R-120, R~130 SERIES 2 2 48 150 HA 

6 GASKET 4 4 4 48 123 H 

CYL INDER, MASTER (SEE SEPARATE I LLUSTRATlON) 

81 NUT, INVERTED FLARED TUBE, 5/16" AR AR AR 137 398 

9 

7 

ELBOW I I I 63 260 H 

10 GROt+1ET I I I 59 995 R I 

II PIPE, 5/16" I I I 995 062 R I 

12 PIPE, 5/16" I I I 995 062 R I 

13 WNNt ,'.',l" I I I 48 090 H 

14 PIPE, 5/16" I 1 I 995 062 R I 

15 NUT, INVERTED FLARED TUBE 

3/ 16" 4 137 396 

1[4" 4 4 137 397 

16 TEE 

R-IOO SERIES 1 127492RI 

R-IIO, R-120, R-130 SERIES 1 1 48 156 H 

17 BOLT, HEX-HD. I 

5/16NC x 1-1/4" 1 181 090 

7/16Nf x 1-1/4" 1 1 182 753 
WASHER, LK. I 

5/ 16", MED. I 103 320 

7/16", MEO. I 1 103 322 
PRINTED IN UNITED STATES OF AMERICA 

04-49 

Donated by John & Susan Hansen - For Personal Use Only



---

----

MT-97 
GROUP 04 - BRAKES 

NO. REQ'O 

MODELS 

I R-1I0 I H PART NUMBERKEY OESCRIPTION R-IOO R-130R-120
SERIES • SERIES 

I SERIES I 
FIG. 04-26 - BRAKE HYDRAULIC PIPING - Continued 

IS PIPE 

3/16" I 995 060 RI 
1/4" 1 1 995 061 RI 

19 PIPE 

3/16" 1 i 995 060 R I 
1/4" I I 995 061 RI 

20 HOSE I I I 49 567 H 
21 BRACKET i I I I 71 591 RI 

22 BOLT, HEX-HO., 3/5NF x 7/8" 1 I I 182 717 
NUT, HEX., 3/SNF 1 I I i 103 026 
WASHER, LK., 3/8", MEO. 1 I ! I 103 321 

23 PIPE, 1/4" I I I 995 061 RI 
24 PIPE, 5/ 16" I I I 99') 062 R I 

25 BOJ-T I I ! I 95 525 H 
26 FITTING I I I ! B3 262 H 

i 

I 

I 

i 


-_. i 


i 
i 

.------ ! 
.. 

i 

.~~. 

i 

-. 

--_.-­

i 

i 

PRINTED IN UNITED STATES OF AMERICA 

04-50 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 


15-­

I 
29 

FIG. 04-27 - BRAKE HYDRAULIC PIPING 
(R-130 Series - With Hydrovoc, Code 0401) 

KEY DESCRIPTION 
NO. 

REQ'D 
I H PART NUMBER 

I 

2 

3 
4 
5 
6 

7 
8 

9 

10 

I I 

12 

13 

14 

15 

16 

17 
IB ! 

19 

20 

21 
22 

PIPE, 1/4" 

WASHER, LK 5IB", ~T 
NUT, I NVERTED FLARED TUBE, 1/4" 
NUT 
GASKET 

HOSE 

FITTING 

NUT, INVERTED FLARED TUBE 5/16" 

BOLT 

~IPE, 5/16" 
CYLINDER MASTER (SEE SEPARATE I LLUSTRAT I ON) 

PIPE! 5/16" ._M_ 

CONNECTOR 

PIPE, 5/16" 
PIPE,'s/16" 

GROMMET 
HYOROVAC, ASM. (SEE SEPARATE ILLUSTRATION) 

GASKET 

GASKET 

BOLT 

FITTING 

TEE 

i 

i 

I 

AR 

AR 

AR 
Ij 

2 

I 

AR 
I 

I 

I 

2 

I 

I 

2 

2 

2 

2 

2 

I 

995 061 RI 

115 553 
137 197 

124 708 H 
4B 123 H 

4B 150 HA 

B8 262 H 

137 39B 
95 525 H 

995 062 R I 

995 062 R I 
4B 090 H 

995 062 R I 

995 062 R I 

59 995 R I 

4B 161 H 

4BI66H, 

48 165 H 

59 150 H 
48 156 H 

23 BOLT, HEX-HD., 7/16NF 

WASHER, LK., 7/16" 

x I 1/4" 
ME D. 

I 

I 

182 753 

103 322 

24 

25 
26 
27 

PI PE. 1/4" 
PIPE, 1/4' 

HOSE 

BRACKET 

I 

I 

I 

I 

995061 RI 

995 061 R I 

49 567 H 

71 891 R I 

1 

28 BOLT, HEX-HD., J!8N~ x 7/8" 
NUT, HEX. 31BNF 
WASHER, LK., 3IB", MED. 

I 

I 

I 

I 

. 

182 717 
103 026 

103 321 

29 PI PE, 1/4" 
PRINTED IN UNfTED STATES OF AMERICA 

I 995 061 RI 

04-51 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


KEY 

I 


2 


:3 
4 

5 

6 


7 


8 


9 

10 


II 


12 


13 

14 


15 

16 


17 


18 


FIG. 04-28 - BRAKE HYDRAULIC PIPING 
(R-140-4)(4 - Without HydrovQc) 

DES.CRIPTION 

WASHER, L K., 5/8", I.NT. 


NUT, INVER.!.E:D F~ED TUBE 1/4" 


NUT 
 I 

PI PE, 1/4' 

HOSE 


GASKET 


TEE 

BOLT, HEX-HD., 7/16NF X 1-IL4" 


WASHER LK., ILI6"t MEO. 


CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


NUT, INVE~TED FLARED TUBE, 5/16" 


BRACKET I 

BOLT, HEX -H D., 3/BNF X ~ I" ! 

WASHER, LK. 3/8" MED. 

NUT. HEX 3/8NF 

£,IPE ..~. 
_TEE 

BF,<ACKET 

SPACER 


BOLT HE X-HD, I /4NF X 1-1 /4 

NJ:!!, HEX. 1/4NF 


""ASHER _L K 1/4" MED. 


PRINTED IN UNI'TED STATES OF AMERICA. 

NO. 
REO'O 

AR 


AR 


AR 


I 

2 


2 


2 


2 


2 


AR 


I 


I 

I
I 


I 


I 


I 


I 


I 


I 

I 


I 


I H PART NUMBER 

115 553 


137 397 

124 708 H 


995 061 RI 

95 524 HA 

48 123 HA 


48 156 H 


182 753 


103322 


137 398 

62 608 H 


IB2 71B 


103 321 

103 026 


925 062 RI 
~ 


57 83LH 


74 094 RI 


125 117 H 


IB2 660 

I21il24 

101 119 


04-52 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


KEY DESCRIPTION 

FIG. 04-28 - BRAKE HYDRAULIC PIPING 

19 HOSE 


20 PIPE, 1/4" 


21 PIPE, 1/4" 


22 CLlP (w!SHK-ABS., CODE 0303) 


EXTENSION (W/SHK-ABS. , CODE 0303) 

BOLT, HEX-HD., 1/4NF X 1/2" 


NUT, HEX., 1/4NF 


WASHER, LK., 1/4", M£D. 


23 PIPE, 1/4" 

24 BOLT, HEX-HD. 5/16NF X 1-1/8" 


NUT, HEX., 5/16NF 


WASHER, L K 5/16", MED 


25 PIPE, 1/4" 


26 GROMMET 


27 HOSE 

28 PI PE, 1/4" 

.- ­
-. 

.- ­

--:--- ­

.._--_. 
-

-_._--_. ~,.-~ 

PRINTED IN UNITED STATES OF AMERICA 

NO, 
REQ'O 

I H PART NUMBER 

I 

I 

I 

107 554 H 

995061 RI 

995061 RI 

I 

I 

I 

I 

I 

137 194 

130697 RI 

102b47 

103 024 

10, "9 

I 

I 

I 

I 

I 

2 

I 
I 

995 061 R I 

182 690 

103 025 

101 120 

995061 RI 

81 986 RI 

107 '1'14 H 

995 061 R I 

, 

i 

~,. 

i 
--~.--

04-53 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 0.4 - BRAKES 

I 
so 

FIG. 04-29 - BRAKE HYDRAULIC PIPING 
, (R-140-4x4 - With Hydrovoc, Code 0401) 

(R -160-4x4) 

NO,KEY oEseR IFTl ON t H PART NUMBERREQ'O 

I WASHER, LK 5/8", INT AR 11'5 5'51 
2 NUT, INVERTED ,LARED TUBE 1/4" AR 137 397 

3 NUT AR 124 700 H 


4 HOSE 2 95 524 HA 


5 GASKET 2 48 123 H 


6 PI PE, 1/4" I 995 061 RI 


BOLT, HEX-HD. 7/16NF x 1-1/4" 2 182 753 

WASHER, LK., 7/16" MED. 2 103 322 

7 

tl TEE 2 48 156 H 


9 BRACKET I 62 600 H 


10 BOLT, HEX-HD. 3/8NF x I" i I 182 718 


NUT, HEX" 1/8NF I 103 026 


WASHER, LK. 3/8", MED I 103 321 


II NUT, INV[RT~O ,LAREO'TUBE, 5/16" AR li7 i98 

12 CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


13 BOLT 2 48 165 H 


14 GASKET 2 48 166 H 


15 GASKET 2 ~8 167 H 


16 FITTING 2 59 150 H 


17 GROt+1ET 2 59 995 R I 

18 HYDROVAC, A5M .. (SEE SEPARATE t L LUS TRA T I' ON 1 

19 PIPE, 5/16" I 995 062 RI 


20 PIPE, 5/16" I 995 062 R I 


21 TEE I 57 835 H 

22 BRACKET I 74 094 RI 

23 HOSE I 107 'i'i4 H 

24 PIPE, 1/4" I 995 061 RI 

PRINTED IN UNITED STATES OF AMERICA 

04-54 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


KEY DESCRIPTION 
I NO_ 

REQ'O 
I H PART NUMBER 

25 PIPE, 1/4" 

FIG. 04-29 - BRAKE HYDRAULIC PIPING - Continued 

I 995 061 R I 

26 CLIP (W/SHK-ABS., CODE 0303) 

EXTENSION (W/SHK-ABS., CODE' 0303) 

BOLT, HEX-HD. 1/4NF x 1/2" 

NUT, HEX. 1/4NF 

WASHER, L K., 1/4", MED. 

I 

I 

I 

I 

I 

1,\7 194 

130 697 

182 647 

103 024 

103 319 

-­

27 

28 

29 

30 

31 

32 
33 

SPACER 

BOLT, HEX-HD., 1/4NF x I-IL4" 
NUT, HEX., 1/4NF 

WASHER, L K~) 1/4", MED. 

PI PE, 1/4" 

BOLT, HEX-HD., S/16NF x I -I Ill" 
NUT, HEX., 5/16NF 

WASHER, LK" 5/16", MED. 

PIPE, 1/4" 

GROMMET 

HOSE 

PIPE 1/4" 

I 

I 

I 

I 

I 

I 

I 

I 

I 
2 

I 

1 

125 117 H 

182 660 

103 024 

103 319 

995 061 RI 

182 691 

103 025 

103 320 

995 061 RI 
81 986 RI 

107 554 H 

995 061 R 1 

! 

I 

-~-

-­ I---­

---------------­

---­

--~----.. 

-----­

i 

PRINTED IN UNITED STATES OF AMERICA 

04-55 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

KEY 

I 

2 

3 
4 
5 
6 

7 
8 

9 
/0 

t / 

/2 , 

/3 

/4 

15 

16 

17 
/8 

With shock absorbers, 
code 0302 

I 

27 

FIG. 04-30 - BRAKE HYDRAULIC PIPING 
(R-ISO Series - Without Hydrovac) 

DESCRIPTION 

PIPE, 1/4" 


HOSE 


GASKET I 


WASHER LK., 2/8" INT. 


NUT 


NUT, INVERTED FLAReD TUB£:, 1/4" 


BOLT ._-_._--_. 

FITTING 

BUSHING 

SUPPORT 

BOLT, HEX-HD" 5//6NF x 3/4" 
NUT, HEX., 5/16NF 

WASHER, L K. 5//6", MED 

CLAMP 


SPR I NG (II" WHEELS) 


CYLINDER, MASTER (SEE SEPARATE ILLUSTRATION) 


NUT, INVERTED FLARED TUllE, :2[/6" 

PIPE, '5/16" 

BRACKET 

TEE 

PRINTED IN UNITED STATES OF AMEAICA 

11-'648 

NO. 
t H PART NUMBERREQ'O 

I 995 Obi RI 


2 48 159 HA 


4 48 123 H 

AR 115 553 

AR 124 708 H 


AR 
 137 397 


I 48 183 H 

/ 1ili 262 H 


2 62 056 V 

2 130 488 H 

2 Ib2 6b7 

2 103 025 


2 103 320 


2 91 406 HA 


2 /06 4/3 RI 


AR 137 398 

I 995 062 RI 


/ 74 094 RI 


1 48 156 H 


04-56 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 

FIG. 04-30 - BRAKE HYDRAULIC PIPING - Continued 

-182 753 

WASHER L K 7/16" ME D 1 103 322 

I) BOLT, HEX-HD" 3'I6NF x 1·1/4" I 

20 PIPE, 1/~ I 995 Obi R I 

48 150 HA--"22 HOSE I 

23 BOLT HEX-HD. 1/4NF x 71B" 1 IB2 657 


NUT HEX 1/4NF I 103 024 


WASHER LK. 1/4", MED 1 103 319 


24 PIPE, 1/4" 1 995 061 RI 

25 TEE I '17 8'1'5 H 

2;; I BOLT, HEX-HD., 5/16NF x 7/8" 1 182 688 

NUT, HEX., 5/16NF I I 103 025 

WASHER LK 5/16", MEO 1 10'1 '120 

27 PIPE, 1/4" I 995 061 R 1 

28 GROMMET 2 81 986 RI 
..--.. 

i 
._M__________M ______• 

! 

i 

! i 

PRINTED IN UNITED STATES OF AMERICA 

04-57 

Donated by John & Susan Hansen - For Personal Use Only



II MT-97 
GROUP 0.4 - BRAKES HI 

23, 

FIG. 04-31 - BRAKE HYDRAULIC PIPING 
(R-150 Series - With Hydrovac, Code 0401) 
(R-160, RC-160 Series) 

KEY DESCRIPTION NO. 
REO'O I H PART NUMBER 

I PIPE, 1/4" I 995 061 RI 
i 

2 HOSE 

R-150 SERIES 2 48 1"9 HA 
R-I 60 SE R I E S 2 48 150 HA 

3 GASKET 4 48 12~ H 
4 WASHER, LK 5/8", I NT • AR 115 :253 

5 NUT AR ,z4l08 H 

6 NUT INV£RT£D F"LAR(O rUBE 1/4" AR 1",7 197 

7 BOLT I L 48 18, H 

8 FITTING I 88 262 H 

q SUPPORT 2 I~ 

10 BOLT, HEX-HO., 5/16NF x 3/4" 2 182 687 

NUT, HEX., 5/16NF 2 103 025 
WASHER, LK., 5/16", MEO. 2 10}EQ 

" CLAMP 2 996261 R91 
12 BUSHING 2 62 056 V 

13 SPRING (R-150 SERIES - "/17" WHEELS, ONLY) 
..---.. 2 106413RI 

14 CYLI NDER MASTER (SEE SEPARATE ILLUSTRATION) 

15 NUT, INVERTEO FLARED TUBE 5/16" AR 117 198 
16 FITTING 2 48 071 H 

17 GASKET 2 49 oi4 H 
18 BOLT 2 48 165.. H 

19 GASKET 2 48 166 H 

20 GASKET 2 48 L1iLH 
21 FITTING 2 59 150 H 
22 GROMMET AR 22222 RI 
23 HYDROVAC, ASM. (SEE SEPARATE ILLUSTRATION) 

PRINTED IN UNITED STATES OF AMERICA 

04-58 

Donated by John & Susan Hansen - For Personal Use Only



--

liD 
MT-97 litGROUP 04 - BRAKES 

NO.
KEY OESCAIPTION 	 I H PART NUMBEA

REQ'O 

FIG. 04-31 - BRAKE HYDRAULIC PIPING - Continued 

24 	 PIPE 5/16" I 995 062 R I 


PIPE. 5/16" I 995 062 R I 
~ 
26 	 TEE I 57 835 H 

27 	 T~ I I 48 156 H 

I28 BOLT HEx-HO., Ul6Nf x 1-IL4" I 182 751. 


WASHER lK., 7/16", HEO. I 103322 


2CJ 	 BRACKET I 74 oq4 R I 

_10 PIPE I 995 Q61 R.I 


31 ~, l(}i" I 992 061 RI 


32 HOSE I 48 150 HA 


BOLT, HEX-HO., 1/4NF x 7/8" 	 I ,82 65733 	 . -_. , 	 INUT HE x 1/4NF 101 024 

WASHER .K 1/4" HED. I 103 312 

14 	 PI PE 1/4' I 1 995 061 

15 BOLT HEX-HO S/l6NF x I - I /4 " I 182 i591 


NUT, HEX, 5/16-NF. I 103 025 


WAmiER, lK5/16' MED. I 103 320 


16 PI PE 1/4' I 995 061 R I 

37 GR~ET 2 81 986 RI 

38 SUPPORT (RC-160 ONLY) 2 130 488 H _. ._­
39 BUSHING (RC-160 ONLY) 2 62 056 V 

40 CLAMP (RC-160 ONLY) 2 996 261 R91 

-. 

I 

----,-------.~--~--------------------------.~---------~-----+------------.---.---

PAINTED IN UNITED STATES OF AMERICA 

04-59 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


3­

2, 10 
I 

1--	 16 

/7 
With Hoof 

-8 

With vacuum line 

air cleaner, code 0418 


FIG. 04-32 - BRAKE VACUUM PIPING 
(R-130 Series - With Hydrovac, Code 0401) 

NO.KEV DESCRIPTION 	 I H PART NUMBERREGI'D 

I ElBOW 

FOR GASOL j NE [NG. wlo Hoor GOV, I 82 79~ R I 

rOR GASOLINE ENG w/Hoor GOY CODE 1554 I 109 588 RI 

,OR LPG ENG. I 109 588 RI 


2 ' 	PLUG, P IPI: SQ-HD, 1/4" 1 193 866 

PIPE, w/4 x 17" I 995 065 R I 
3 


4 CLAMP AR 996 261 R91 


5 HOSE, 3/4 x 4-1/2" 1 995 107 RI 

6 TEE, ASM I 76 20') R91 


7 	 NUT HEX JAM 5/8NF I 114 498 

WASHER, LK" ,)/8" INT 1 I 15 5!)~ 


8 PLUG P IPI: SQ-HD 1/8" I 10, 865 


9 VALVE, ASM, I i "6 208 R91 


10 	 NUT COMPRESSION TUBE ~/4" I 76 262 H 

SLEEVE COMPRESS ION TUBE ,/4" I 76 26, H 


II NIPPLE I 68 406 H 

12 HOSE, 1/2 x '1" I 995 106 RI 

13 PIPE, 1/2" I 995 064 RI 

14 HYDROVAC, ASM, (SEE SEPARATE ILLUSTRATI ON 1 

15 HOSE, 1/2 x '1" I 995 106 R I 

16 PIPE, 1/2" I 995 064 RI 


17 ELBOW I 67 282 H 

18 HOSE, 1/2 x 3" I 995 106 RI 

19 CLEANER, ASM, (SI:£ SEPARATE ILLVSTRATION) 

20 	 HOSE, 1/2 x 9/0 I 995 106 RI 

PR!NTEO IN UNITED STATES OF AMERICA 

04-60 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 


I 
NO. I H PART NUMBERKEY DESCRiPTION 

________________ .~__RE_Q_.D~______________________ 

FIG. 04-32 - BRAKE VACUUM PIPING - Continued 

21 HOSE 


1/2 x 20-1/3" (W/5TO AIR CLEANER) I 995 106 RI 


1/2 x 31-1/2" (W/HV. DUTY AIR CLEANER, COOE 1552) I 995 106 R I 


I 

22 CONNECTOR (W/HV DUTY AIR CLEANER CODE 1552) (BELOW CHASSIS No. 11958) I 69510 RI 


I
23 PIPE, 1/2" (W/HV. DUTY 'IR CLEANER CODE 1552) (BELOW CHASSIS No. 11958) 1 995 064 RI 


24 CLEANER, 'SM. (SEE CROUP 12) 


25 CLEANER, ASM.-(SEE SEPARATE ILLUSTRATION) 


26 HOSE, 3/4 x 9" I 995 1()7 R I 


27 HOSE 3/4 x 7" 1 99') 107 RI 


28 PI PE 1/4" 1 991 ()6~ R 1 


. ­

I 

~ 

I 

i 

i 

, -­
----­

i 

.--. 

..-.-. 
--.•-.f- ­

..-.-.. 

i 
i 

PRINTED IN UNITEO STATES OF AMERICA 

04-61 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 

::'-r--,-- 1'2 

,-9 
-'10 

--11 

With vacuum line air 13-­
cleaner, code 0418 

18 
I 

Not for R·I40-4" 4, 

~-4X4 

28' ___ B29 

~ 
24 27. 0 

/ ,211 
~~llJRt-' 

-28 

Without 
vacuum 
reserve 
tank 

For R.140-4 x 4. 
R.I60-4" 4 

8-8651 vacuum gauge 

FIG. 04-33 - BRAKE VACUVM PIPING 
(R-140-4x4, R-150 - With Hydrovoc, Code 0401) 

(R-160, R-164, R-165, R-160-4x4 - Without Troiler Connections) 


KEY OESC~IPTION 
NO. 

REQ'O 1 H PART NUMBER 

I ELBOW 

FOR GASOLINE ENG. "'/0 HOOf GOV. I 82 7Q, RI 
fOR GASOLINE ENG~ ",/HoOF GOV. COD~ 1')')4 IQq '188 R 
FOR LPG ENG. 

PLUG, PIPE, SQ. HD., 1/4" 
I 

I 

'10<) 588 RI 
:. 

2 NUT, COMPRESS I ON TUBE ,/4" I 76 262 H 
i SLEEVE, COMPRESS I ON TUBE, 3/4" 1 76 263 H 

3 PIPE, 3/4" I 995 065 R 1 
4 HOSE:, i/4 x 9" 

-~.....­ 1 ~.. I07 RI 

5 HOSE 
FOR SD-240 ENG. 1 91 &l8 RI 

fOR SD-264 ENG. 1 143 908 RI 

6 CLAMP AR 996 261 R91 

7 BOLT, HEX-HD., 5/16NF x 2-1/2" (FoR SD-240 ENG.) 4 182 701 

WASHER, LK., 5/16", MED. (fbR SD-240 ENG.) 4 103 320 

8 SPACER (FOR SD-240 ENG.) 4 76 817 RI 

9 NUT, HEX., JAM, 5/8NF I 114 498 

WASHER, LK., 5/8", I NT • I II,) '5'51 

10~PE' SQ-HD., l/r5" I 103 tl65 
II PANEL (FOR SD-240 ENG.) I 76211 R3 
12 CLEANER, ASM. (SEE SEPARATE I L!..USTRAT I ON) 

13 PIPE, 3/4" I 995 065 RI 
PI HOSE, 3/4 x 12" I 995 107 R I 

15 BRACKET I 119 446 R I 

16 BOLT, HEX-HD., 5/16NF x 1/2" 2 182 679 
WASHER, LK., 5/16", MED 2 103 320 

PRINTED IN UNITED STATES OF AMERICA 

04-62 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97Rev. No.2, 7/56 IIIGROUP 04 - BRAKES 

NO.
KEY DESCRIPTION 	 f H PART NUMBER

REQ'O 

FIG. 04-33 - BRAKE VACUUM PIPING - Continued 

-- 17 PIPE, 1/2" 	 I 995 064 RI 

18 HYOROVAC ASM. (SEE SEPARATE ILLUSTRATION) 

19 	 HOSE 1/2 x 2-1/4" AR '1'15 106 RI 
20 TEE I 51 1'18 RI 
21 ELBOW I 61. 282 H 

22 HOSE ,/4 x '1" I 995 107 RI 

23 i PI PE, 3/4" I 995 065 RI 
24 ..c:ONNE:CTOR I 6~ 

I25 	 PI PE, 1/2" I 995 064 RI .- ­
26 	 GROMMET I 41 ,51 V 

27 BOLT CARR. 

NUT HEX ~ 

WASHER, L

3/8NC X 2-1/2" 

3L8NC 
K., 3/8" , MEO. 

4 

4 
4 

12 1'51_ RI 
102 6,') 

lQ3.. 321 

-
28 SUPPORT 2 144 634 H 

29 STRAP 1 
I 

2 .14 283 H. 

,0 BOLT HEX-HD'l~X 1-IL2" - ­ 2 18~ 
NUT HEX LK ,\/8NF 2 12 2'iCJ RI 

'11 BOLT, HEX -HO., 3/8NF X 2" . 2 182 730 

NUT, HE x 3/8NF 2 I 10i 026 

WASHER, rL., 3/8" 2 446 212 

WASHER LK. 3/8" MEO. 2 10, '121 

32 	 STRAP 2 110 448 R I 
ANT I -SQUEAK 2 100668 RI. 33 

34 SPACER 2 130 449 R I 

35 TANK I 74 285 H 

36 PLUG, PIPE, SQ-HD 1/2" I 10:1 868 

37 	 ELBOW I :18430 H 
:18 HOSE 1/2 x 24" I .9'.l5.. 106 RI 

'19 HOSE 1/2 x 6" I 99'1 106 RI 
40 PIPE 1/2" I 9<)'1 064 R.I 
41 HOSE 

-'-/2 x 25_-J/2>1 ("'/5TO. AI" CLEANER) I I 995 106 1<1 

JE...x ~5-1~J.w/HV~-"-UTY AIR CLEANER Coo!: 152£1 I 995 106 RI 

42 PIPE, 1/4" I 99'1 061 R I 

43 SOCKET w/t;ABLE AS,! I 9026'i~_ 

44 LAMP 

6 VDL T I 122588 
12 VDL T I 127 9'14 

I 

45 GAUGE. ASM. I 8, 959 R91 
46 _UNNt "'" ~RED TUBE 1.f1i" I .125 620 

47 	 NUT rLARED TUBE. 1/4" 2 190 862 

48 PIPf, -'-/2" Gt.0v. 0-':'.:':..". AIR CLEANER CODE 1552) (FDR SO-2~ ENG BELOW 1 995 064 RI 
i CHASS I 5 No R-140-4 x4 - 1307. R-150-4778, R-I t:. ~"A"n R-I60-4x4 - 1198 

AND rOR BO-264 ENG ) 

PRINTED IN UNITED STATES OF AMERICA 

04-63 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No, 2, 7/56 

49 

--~... 

50 

51 

52 

53 

54 
55 

56 

57 

FIG. 04-33 - BRAKE VACUUM PIPING - Continued 

~VNN~lJVK (.,,/HV DUTY AIR CLEANER. CODE 1552) (FOR 5D-240 ENG., BELO'" 

CHASSIS No. R-140-4x4 - 1307. R-150-4778 R-lvO'''98,m R-160-4x4 - 1198 

AND FOR BD-264 ENG.) 

CLEANER} ASM. (SEE GROUP 12) 

GROMMET 

TEE, ASM. 

NIPPLE 

HOSE, 1/2 x 5" 
VALVE, ASM. 

NIPPLE 

ELBOW I FLARED TUBE, 1/4" I 900EG 

I 

I 

I 

I 

1 

1 

I 

I 

69 510 RI 

84 583 RI 

76 209 R91 
68 406 H 

995 106 RI 

76 208 R91 

81 435 RI 

118 753 

_ ... .....­ ...... 

( 
I 

I 

PAINTED IN UNITED STA't'ES OF AMERICA 

04-64 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 
8 

8, 7, I 

, 14 
I 

With vacuum gauge, 
code 0402 

I 

sb 88 

FIG. 04-34 - BRAKE VACUUM PIPING 
(R-153) - With HydrovClc, Code 0401) (R-163) 

KEY 

I 

DESCfllPTION 

~. 

ELBOW 

FOR GAgOL! NC [NG, 1,1/0 HOOF GOV 

FOR GASOL INC [NG, !'lHOOF GO-,,-COD[ 1554 

FOR -,!G [NG, 

PLUG, PIPE SQ-HO, 1/4" 

_. 
NO. 

REQ'O 

I 

I 

I 

I 

I H PART NUMBER 

'---' 
82 79'1 RI 

109 588 RI 

109 588 RI__. 

10, 866 

.-­

2 NUT COMPRESS I ON TU8[ '1°4" 

SLEEVE COMPRESS I ON TU8[ '1/4' I 
I 

I 

76 262 H 

76 26, H 

j 

4 

5 I 

I 

6 

7 

8 

'=l!'.E . 3/4" 
HOSE 3/4 x 9" 

HOSE 

FOR SD-2~_ ENG. 

FOR 50-264 ENG 

CLAMP 

BOLT, H[X-HD., 5/16NF x 2-1/2" (FOR SD-240 ENG.) 

WASHER, LK. 5/16", MED. (FOR SD-240 ENG.) 

Sf:'.ACER (FOR ."0-240 ENG.) 

I I 

1 

I 

I 

AR 

4 
4 
4 

I 

995 062, R I 

222 107 RI 

91 801 RI 

143 908 RI 

996 261 R91 

182 701 

103 320 

76817 RI 

9 NUT HEX 

WASHER. 

JAM. 

LX 

5/8NF 

5/8" INT 

, 

I 

I 

I 

--.~. 

114 498 

IIJ J23 

10 

I I 

.',2 

13 

14 

15 

16 

I 

PLUG PIPE SQ-HD 1/8" 

PANEL (FOR SO-~ ENG) 

CLEANER. ASM, (SEE SEPARAT[ 

PIPE, 3/4" 
HOSE, 3/4 x 12' 

GROMMET 

PI PE 1/2" 

ILLUSTRATION) 

I 

I 

I 

I 

2 

I 

I 

103 865 

76 211 R3 

995 06') RI 

99') 107 R I 

81 986 RI 

995 064 R I 

17. BOLT, CARR.. ,/8Ne x ," 

NUT, HEX 3/8NC 

WASHER. L K 3/8" . ME 0 

I 

I 

4 

4 

4 

1'1 142 RI 

102 635 

103 121 

18 

19 

SP~R 

ST~P 

4 

2 

26 241 !:L 
74 283H 

FRINTEO IN UNITED STATES OF' AMERICA 

04-65 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 
GROUP 04 - BRAKES 

FIG. 04-34 - BRAKE VACUUM PIPING - Continued 

20 BOLT HEX-HD., 3/8Nf x 1-1/2" 2 182 726 


WT, HEX. LK. 3/BNr 2 12 259 RI 


21 SUPPORT 2 7lj 28lJ H 


22 HOSE 1/2 x i" I 995 106 RI
-" 
2) ELBOW I 38 430 H 

z4 I PI PE, 1/2" I 995 06lJ R: 


25 TANK I 74 285 H 


26 HYDROVAC, ASM. (SEE SEPARATE I LLUSTRAT I ON) 


27 HOSE, 1/2 x 5" I 995 106 RI 


28 ELBOW I 57 964 R I 


29 _NIPPLE I 68 406 H 


30 ~ 1/2 x 3" I 995 106 PI 


31 IPE. I/Z' I 995 064 R I 


32 GROMMET I 84 58"1 RI 


ii PIPE, 1/4" I 992Cti I R I 


"14 SOCKET, wJcABLE ASM I 90 265 R91 


~') -"AMP 

6 VOLT I 125 588 


12 VOLT I 127 934 

..._--­

16 HOSE 1/2 x 11-1/2" I 99'3 106 R91 


r PI PE 1/2" I 995 064 R I 


18 GAUGE ASH. I 81 459 R91 


39 CONNECTOR, fLA.RED TUBE, 1/4" I 125 620 


40 NUT, fLARED TUBE 2 190 862 


41 HOSE 


1/2 x 31- I/Z" (W/STD. AIR CLEANER) I 995 106 RI 


1/2 x 18-3/4" (W/HV. DUTY AIR CLEANER, CODE 1552 ) I 995 106 RI 


42 PI PE, 1/2" (W/HV. DUTY A I R CLEANER, CODE 1552 (FOR 5D-240 ENG. BELOw CHASS IS I 995 064 RI 


No. R-153-4778, R-163-39899 ANO FOR BD-264 ENG.) 


43 CONNECTOR (W/HV. DUTY AIR CLEANER, CODE 1552 (FOR 5D-240 [NG. BELOW CHASSIS I 69510 HI 


No. R-153-4778, R-163-39899 AND FOR BD-264 ENG.) 


44 CLEANER, ASM. (SEr:GROUP 12) 


45 TEE ASM. I 76 209 R91 


46 NIPPLE I 68 406 H 


47 HOSE. 1/2 x 5" I ... 995 106 RI 


48 VALVE ASM I 76 208 R91 


49 NI PPLE I 81 4'{5 Rl 


50 ELBOW, FLARED TUB£, 1/4", 90 DEG. I 118753 


I 


i 

I 


PRINTED IN UNITE.D STATES OF' AMERICA 

04-66 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 

To carburetor air cleaner 
(see chassis piping) 

24 
I 

; 
I 

With vacuum reserve 
tank, rode 0402 

16 
"­

" 
--84

14--­
18- __ 


12--- r 

To vacuum 
reserve tank 87 --86 

(for tank and 
, moUnting, see 

'0 chassis piping)/;; 
egu\llr ,j> 
Cab 38 

8 48 42 3 
: 146 43\l 41 
~/44 \~Y./
~<'l / /I \ c::mr:T 

/ 40 ' I \ "..40
47" " 

48-­

I , 
51L 

I 

FIG. 04-35 - BRAKE VACUUM PIPING 
(R-160, R-l64, R-165 - With Trailer Connections, Code 0406) 

NO. REQ'O 

W/HANO 

KEy OEseRI PTI ON 
 W/OHANO 

CONTROl 1 H PART NUMBER 
CONTROl 

VALVEVALVE 
CODE 04.011 

I PIPE, I/Zn I 995 064 R I 

2 HOSE, I/Z x 3" AR AR 995 106 R I 

3 CLAMP AR AR 996261 R91 

4 ELBOW I 57 964 RI 


5 TEE, ASM. I I 76 Z09 R91 


- .. 
6 PLUG, PIPE SQ-HD. liS" I I 103 865 

NUT HEX. 5/SNF I I 114 498 
WASHER, LK., 5/8", INT. I I 115 553 

VALVE, ASM. I I 76 z08 R917 
8 ! TEE, ASM. I 76 ZIO R91 

9 NIPPLE 

wlo VAC. GAUGE -I I 68406 H 

w/vAc. GAUGE CODE 040Z I 81 432 RI 

10 HOSE 

1/2 x 5" I 995 106 RI 

1/2 x 3" I 995 106 RI, 

II PIPE, 1/2" I I i 995 064 RI 
PRINTED IN UNITED STATES OF AMERICA 

04-67 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 04 - BRAKES 
NO, REQ'O 

W/HANO 
Iw/OHANCKEY DESCRIPTION I H PART NUMBERCONT1!Ol 
CONTROL VALVE

VALVE cooe 0 .... 1 
i 

FIG. 04-35 - BRAKE VACUUM PIPING - Continued 

12 ELBOW 

FOR GASOLINE ENG. ',I/o HOOF GOV. I I 82 793 R I 
FOR GASOLINE ENG~ w/Hoor GOV., CODE 1554 I I 109 588 RI 
fOR LPG ENG. I I 109 588 R I 

PLUG, PIPE, SQ-HO., 1/4" I I 101866 -
i 

l'i NUT, COMPRESSION TU'SE, ~/4" I I 
....~.. 

SLEEVE, COMPRESSION TUSE, 3/4" I I ~6~H 

14 PIPE, 3/4" I I 995 065 R I 

15 HOSE, 3/4" I I 995 107 R I 
16 HOSE 

FOR SD-240 [NG. I I 91 801 RI 

FOR BO-264 ENG. I I 143 908 RI 

17 BOLT, HEX-HO., 5/16NF x 2-1/2" (FOR 50-240 ENG.) 4 4 182 701 
WASHER, LK., 5/16", MEO. (FOR sO-240 ENG.) 4 4 103 320 

;-8 SPACER (FOR 50-240 ENG.) 4 4 76817 RI 

19 PANEL (FOR 30-240 ENG.) I I 76 21 I R3 
20 i CLEANER, ASM. (SEE SEPARATE ILLUSTRATION) 

21 PIPE, 1/2" I 995 064 RI 
22 ELBOW I 5~~1 
23 ELBOW i I 57964 RI 
24 PIPE, 1/2" I 995 064 RI 

25 HYOROVAC, ASM. (SEE SEPARATE ILLUSTRATION) 

26 PIPE, 1/2" I 995 064 RI 

27 PIPE, 3/4" I I 995 065 RI 
28 PIPE, 1/2" I I 995 064 R I 

29 HOSE, 3/4 x 3" I I 995 107 RI 

30 TEE I I 57 013 R 1 

31 HOSE, 3/4 x 5" I I 995 107 RI 
32 : HOSE, 1/2 x 3" I I 995 106 R I 

33 PIPE 3/4" I I 995 065 R I 

34 PIPE. 1/2" I I 995264 R I 

35 HOSE, 3/4 x 3" I I 995 107 RI 

36 PLATE I I 98212 RI 

37 BRACKET 2 2 98214 RI 

~_3_8 BOLT, HEX-HD., 5/16NF x I" i 4 4 182 689 

NUT) HEX 5/16NF 4 4 103 02] 

WASHER, LK., 5/16" MED. 4 
-

4 -'03 320 

-"-­
39 NUT, HEX., JAM, INF I I ! 219 755 
40 VALVE, ASM. 2 2 80 034 R91 

41 COUPLING I I 39 050 HA 

42 HOSE, 3/4 x 90" I ! I 995 10LRI 

43 I NIPPLE I I 30 844 H 

44 CLAMP 2 2 80 16') RI 

45 NIPPLE I I I 68 406 H 

46 HOSE, 1/2 x 90" 1 I 995 106 RI 

47 COUPLING I I 72 243 HA 

li8 NUT, HEX. JAM, 7/8NF I 1 219 754 

PRINTED IN UNITED STATES OF AMERICA 

04-68 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 

NC. REC'O 

WI HAND 
KEY OEseRl PTI ON f,v/OHANI CONTROL I H PART NUMBER 

CONTROl VALVE
VALVE 

CODEOA41 
~ 

FIG. 04-35 - BRAKE VACUUM PIPING - Continued 

49 ELBOW I 1 57964 RI 

I NIPPLE I I 868()~'l H 

50 Sl1JD 2 2 80 16~ RI 
NUT, HEX., 5/16Nf 2 2 1of025 
WASHER, _K., 5/16", MED. 2 2 IO§j20 

51 ELBOW 1 I 39-27"2 H 

22 BRACKET I I 108 001 RI 

53 BRA~KET I I 108002 RI 

54 PIPE 3/4" I I 995 065 R I 
.~--~-------

55 HOSE, 1/2 )( 3" I 995 106 RI 

56 EJ..BOW I I 57964 RI 

57 ELBOW I I -67 282 H 

58 TEE 1 I -51798 RI 

59 HOSE, 3/4 x 3" I I 995 107 RI 
.---~~--

60 HOSE 1/2 X I 1- 1/2" I 995 106 RI 
~.-,--

61 NIPPLE 1 10 846 H 

62 VALVE. ASM. (SEE SEPARATE tLlUSTRATrON-T 

63 NUT HEX JAM 5/8NF 2 114 498 
WASHER, FL., 5/8" 2 1i867O­

I WASHER, LK., 5/8", EXT. 2 138 504 

64 	 PIPE 1/2" 1 995 064 RI 

65 ' 	 NUT, COMPRESS ION TUBE 1/2" I 2 47 128 H 

SLEEV~, COMPRESSION TUBE, 1/2" 2 47 126 H 

66 ELBOW 2 116 810 H 

61 VALVE ASM (SEE ~PARATE ILLUSTRATION) 

68 PIPE, 1/2" I 995 064 R 1 

69 	 HOSE, 1/2 x 2- 1/4 " 2 995 106- R I 

70 	 ELBOW I 2 145 J 14 H 

, 

j 

I 
i 

i 
--: 

PRINTED IN UNITED STATES OF AMERICA 

04-69 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
m 


GROUP 04 - BRAK ES 
 III 

With 8D.264 engine 10 

21,,:' 

\ With 

80.240 engine 

29< 

40-­

1).. ... 
6 ~ --.=cu:; 
~ 

for vacuum line air 
cleaner piping J see 
piping for trailer 
connections 

FIG. 04-36 ­

--35 34 ~1/-',
24 

1fi,"------' r( ~~!"ff: 

3-j~' 32 .~L~.145 '.~'c;=J'" 27, Ii 


Without vacuum 

gauge and 
 With vacuum gauge reserve tank 

and reserve tank, 
code 0402 

BRAKE VACUUM PIPING 

~,-,.__,J 

IJ..921T 

(RC-160 Series - Without Trailer Connections) 

NO,
KEY DESCRIPTION I H PART NUMBERREO'D 

I CLEANER, ASH. (SEE GROUP 12) 

2 BUSHING, 1/2 x 3/8" I 142 269 

3 ElBOW 

4 ~1/2 17"X 

5 • CLAMP 

6 PIPE, 1/2" 
7 ELBOW, FLARED TUSE, 

8 NUT, flARED TUBE, 

9 HOSE, 1/2x 3" 

I 67 282 H 


I i 995 106 RI 


AR 996 261 R91 

I 995 c64 RI 


1/2", 90 DEG. I 118 757 
1/2" I 120 141 

I 995 I()t} RI 

10 HYDROVAC, ASH. (SEE SEPARATE ILLUSTRATION) 


II PI PE, 1/2" I 995 c64 RI 


12 BOLT HEX-riD· V8NF X V4" 2 182 716 
NUT MEX ,/8NF 2 103 026 
WASHER LK. ,/8" MED. I 2 103 i21 

I, I ql 7'i7 RI 

14 HOSE 1/2 X 8-1/2" I 995 106 RI 

1'5 ELBOW 

BRACKET 

I 67 282 H 

16 TANK I 74 285 H 

STRAP 2 88 707 RI 

2 86 622 RII ANTI-SQUEAK 
~-

19 BOLT, HEX-riD. 3/BNF X 7/8" 4 182 717 

NUT. HEX 318NF 4 103 026 
WASHER. LK 'l/8", HED. 4 103 321 

2 88 7c6 RI20, BRACKET 
PRINTltC IN UNITED STATES OF' AMERICA 

04-70 

Donated by John & Susan Hansen - For Personal Use Only



----

MT-97Rev. No.2, 7/56 

GROUP 04 - BRAKES 


KEY DESCRIPTION I H PART NUMB£R 

FIG. 04-36 - BRAKE VACUUM PIPING - Continued 

21 ~AP 2 88 703 RJ 


22 PLUG, PIPE SQ-HO, 1/2" I 103 868. 


23 BOLT HE X-HD 3/8NF X 1-1/2" 2 182 726 


NUL HEX LK '1/8NF 2 12 259 R I 


I 

2~ PLUG. PIPE SQ-HO •. 1/8" I I 103 865. 

NUT HEX JAM 5/£lNr I IIH2Q 

WASHER L K 5/8n !.!!I.- I .1J.5.-DL--. 
---_. 

25. TEE ASM .. [ 76 202 RI 

26 ELBOW I 21 1'23 RI 

27 HOSE, 1/2 x ~" [ 995 10..6.J:1 I 

28 ELBOW, fLAREtl TUBE, 1/4." I 118 ISl 
29 NUT fARED TUBE 1/4" -_.__. AR 190 B62._­

30 VALVE, ASM. I 76 203 R91 

31 HOSE, 3/4 x 1" I 995 107 RI 

32 HOSE 1/2 x 5" [ 995 106 RI 

33 -- --_. INIPPLE 68 406 H 

34 PIPE, 3/4" I 995 065 R I 

NUT, COMPRESSION TUBE, 3/4" I 76 262 H 


SLEE'LE, ,yo.,' >ION .!'J'lE, 3/~ 1 76 263 H 

~'i 

'16 ELBOW I 82 79~ R I 

'17 PLuG, PIPE SQ-HO 1/4" I 103 866 

18 PIPE 1/4" I 225 061 RI 

19 UNION, fL-'BEO TUBE 1/4" I i 118800 

40 PI PE 1/4" I ~61RI 
41 iGROM~ I 84583. R I 
42 SOCKET w/CABL[ A SM. I 90 265 R91 

I 
43 LAMP. I. 


6 VJlI..T I J25 588 


12 VOLT 1 127 93 4 


44 GAUGE, ASH I 81 459 R91 

45 CONNECTOR fLARED TuBE 1/4' I 125 620 
46 2 996 261 R91CLAMP 

---47 r----.----.--­
~UNNt.\"IUI< I 69 510 RI 

-48 PIPE I 38 985 H 

49 HOSE I 57 112 R2 

.-~~ .--.~----.-.-..­

I 

I 

PRINTED IN UNITEO STATES OF AMERICA 

04-71 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

To carburetor air cleaner 18 

2, S 
I 

(see chassis piping) I 

With vacuum reserve tank, 
code 0402 

1 
I 

-1 6 

Without vacuum reserve tank 

For vacuum gauge and piping, 
see chassis piping 

8-8655 

FIG. 04-37 - BRAKE VACUUM PIPING 
(RC-160 Series - With Trailer Connections, Code 0406) 

NO. REQ'O 

KEY DESCRIPT10N 
W/O 
HAND 

W/HAND 
CONTROL I H PART NUMBER 

CONTROL VALVE 
VALVE CODE 0441 

1 PIPE, 1/2" I 995 064 RI 

2 CLAMP AR AR 996261 R91 

3 HOSE, 1/2 x 3" AR AR 995 106 R I 

4 ELBOW, FLARED TUBE, 1/2", 90° I 1 118 757 
5 NUT, FLARED TUBE, 1/2" I I 120 141 

6 PIPE, 1/2" I 995 064 R I 

7 NIPPLE I 30 846 H 

8 VALVE, ASM. (SEE SEPARATE ILLUSTRATION) 

9 ELBOW 2 57 964 RI 

10 PIPE, 1/2" 
-­

I 995 064 RI 

II ELBOW I J 57 964 RJ 

12 PIPE, 1/2" I J 995 064 R J 

13 BOLT, HEX-HO I 3/&lr x 3/4" 2 2 182 716 

NUT HEX. 3/8NF 2 2 103 026 

WASHER, L K 3/8", M£O. 2 2 103 321 

14 BRACKET I 1 91 757 R I 
PRINTED IN UNI'iED STATES OF AMERICA 

04-72 

Donated by John & Susan Hansen - For Personal Use Only



---

----

m! 
MT-97 HIGROUP 04 - BRAKES 

NO. REQ'O 

W/O W/HAND
KEY DESCRIPTlON 	 ' H PART NUMBERHAND CONTROL 

CONTROL VALVE 
VALVE CODE 0,(,(1 

-~. 

FIG. 04-37 - BRAKE VACUUM PIPING - Continued 

15 	 NUT, HEX.,_ JAM, 5/8NF I I 114 49B 
WASHER, LK. ,5/8", INT. I I 115 553 

PLUG, PIPE, SQ-HO., liB" I I 103 865 

16 HYDROVAC, ASM. (SEE SEPARATE ILLUSTRATION) 

17 PIPE, 1/2" I 995 064 R I 

18 PIPE, liz" I 99'i 064 RI 
~-

19 I I..VNNLt.IVK I I 69.5..10 R I. 

20 .HOSE;.. Jlz~-1/3" I I 995 106 RI 
ZI TEE I I 144 185 H 

22 HOSE 1/2 x 3" I I 995 106 RI 
I23 	 PIPE, 1/2" I 1 9'D 064 RI 

24 	 BOLT, HEX-HD., I/~ x I-I/~' 2 i 162776.? 
NU-r..... HEX., I (2NF 2 2 103 oz8 
WASHER, LK., liZ", MED. 2 2 103 323 

25 PIPE, 3/4" I I 995 065 RI 
26 HOSE, 3/4 x 3" I I 995 107 RI 

27 VALVE, ASM. 2 2 80 034 R91 

z8 COUPLING I I 39 050 HA 

29 HOSE, 3/4 x 90" 1 I 995 107 RI 

30 NIPPLE I I '10 844 H-
31 CLAMP 2 2 80 165 RI 

32 NIPPLE I I 68 406 H 

33 HOSE, 1/2 x 90" I I 995 106 RI 
~-34 ICOUPLING I I 72 243 HA 

35 ANGLE I I 102 101 RI 

36 NUT, HEX. JAM, 71BNF I I 219754 
)7 SPACER 	 2 2 I 102 102 RI 

30 	 ELBOW I I 57 96!±. RI 
NIPPLE I I 86 803 H 

39 STUD 2 2 80 163 RI 

NUT HEX 5/16NF 2 2 103 025 

WASHER LK 5/16"MEo. 2 2 103 320 
~-

40 NUr', HEX. JAM INF I I 219 7'i'i 
41 ELBOW I I 39 272 H 

42 BOLT, HEX-HD, 5/16NF 

NUT, HEX., 5/16NF 

WASHER LK 5/16", 

x 

"'EO 

1,,1/4" 4 

4 
4 

4 

4 

4 

162 691 

103 025 

103 320 

i 

43 

44 ,

PLATE 

BRACKET 

I 

2 

I 

2 

102 925 RI 

98214 R'­
45 
46 

47 

ELBOW 

HOSE, 1/2 x 

PL~ PIPE, 

5" 

SQ-HO • .!.. 'l8" 
I 

AR 

I 

I 

AR 

'17 964 R I 

995 106 RI 

103~ 
48 .ELBO"". I 1 91 753 R 1 
49 

50 
VALVE, AS'" 

TEE ASH. 
PRINTED IN U

I 

I 
NITEO STATES OF AMERICA 

I 

I 

76208 R91 

76209 R91 

04-73 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


NO. REO'O 

WIO I W/HANO
KEY DESCRIPTION 	 I H PART NUMBERHANO I CONTROL 

CONTROL I .VALVE 
VALVE COOE04A1 

FIG. 04-37 - BRAKE VACUUM PIPING - Continued 

51 	 PIPE, 1/2 x 54-13/16" I 995 064 RI 
I52 PIPE, 3/4" I I 995 065 RI 


53 ELBOW i :1 91 755 RI 

I54 CLEANER, ASM. (SEE SEPARATE ILUJSTRATION) 


55 PIPE, 3/4" I I RI
fl'i56 	 ELBOW I I 2 793 RI 

57 	 NUT, COMPRESSION TUBE, 3/4" 1 1 76 262 H 


SLEEVE, COMPRESSION TUBE, 3/4" I 1 76 263 H 


5B PLUG, PIPE, SQ-HD., 1/4" I 1 103 B66 

59 PIPE, 1/2" I 995 064 RI 


60 	 NUT HEX JAM, SL8Nf 2 114 49~ 
WASHg<. ,L" 5/8" 	 2 1~670 

II 	
WASHER, L K ,j/8", Ex1<- 2 138 504 

61 	 PIPE, 1/2" I 995 064 1<1 
62 I NUT, FLARED TUBE, 1/2" 2 120 141 

63 I CONNECTOR, ,LARED TUBE, 1/2" 2 11 8 752 

64 I VALVE, ASM. (SEE SEPARATE ILLUSTRATION) I 


65 	 PIPE, 1/2" I 995 064 RI 

66 	 HOSE, 1/2" i 2 995 106 RI 

67 	 ELBOW 2 145 114 H 

I 

I 	 i 

I I 

I 

--- c----

PRINtED IN UNtTED STATES OF AMERICA 

04-74 

Donated by John & Susan Hansen - For Personal Use Only



III
MT-97 IIIGROUP 04 BRAKES 

,- enes - ransrnission Code 1383) 

NO,KEY OEseR I PTION I H PART NUMBERREO'O 

~, 

I GROMMET I 120 879 

2 BOLT HEX-HD. S/16NF x 'J/8" 2 182 685 


NUT, HEX 'S/16Nf 2 10~ 025 

WASHER lK ')/16", ~.ED 2 10~ ~20 


'--. 

3 BOLT, H[X-HD ')/16NF x I" 2 182 689 


NUT, HEX., 5/16NF 2 103 025 

WASHER, LX. 5/16" 2 103 320 


i 

4 RIVET I I nl ~6g H 
I I 

5 BOLT HEx-HD 5/16NF x 3/4" 4 I 182 687 


NUT, HEX S/16NF ! 
II I 103 025 


WASHER L K5/ 16" MEO. 4 i 103 120 


I i 

6 BRACKET AS .... i I I 74672 RII 

7 1NS TRUMENT PANEL BOLT I i 

8 SECTOR I I I 10,) 879 RI 
PRINTED IN UNITED STATES OF AMERICA 

04-75 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 Rev. No.2, 7/56 IIIGROUP 04 - BRAKES 

FIG. 04-38 - REAR WHEEL PARKING BRAKE CONTROL - Continued 

9 RIVET I 105 883 RI 


10 PAWL I 105 881 RI 


I SPR ING I 105 882 RI 


12 SPRING I 131 364 H 


13 SPOON I 105 880 RI 


14 LEVER ASM I ,)1 101 R2 

15 RIVET I 106 179 RI 


16 RIVET I 106 180 RI 


17 PIN 


ROO END, 5/16" 1 16 616 RI 


COTTER, 3/32 x 1/2" I 103 372 


!18 CLAMP I 74 238 H 


19 CABLE, w/CONDU ITLASH. I 128 '114 R91 


20 CLIP 2 120 525 


BOLT, HEX-HD, 1/4NF x 1/2" 2 182 647 


NUT, HEX 1/4Nf 2 103 024 


WASHER, LK., 1/4", MED. 2 
 103 319 

21 EXTENS ION, CL I P I 85 060 RI 
--~.. 

22 fLYWHEEL HOUSING BOLT 

23 SEAL I 83565 RI 

24 NUT, HEX., 3/8NF I I 103 026 

25 GUIDE I i 128 312 RI 

26 CABLE, ASM. 


R-IOO SERIES I 130 000 R91 


R-IIO SERIES - "'/115" W.B. I ~02 R91 


R-IIO SERIES - "'/127" W.B. I liD 004 R91 


.--------.--~ 

27 SUPPORT 2 128 310 RI 

28 BOLT, HEX-HD., JL8NF x 3/l" 2 182 716 


NUT, HEX, 3/SNF 2 103 026 


WASHER, LK 3/8" MED 2 103 321 


29 CABLE, ASM. 


R-IOO SERIES I 129 999 R91 


R-1I0 SER I ES - ",1115" W.B. I 130001 R91 


R-IIO SERIES - ",/127" W.B, I 130 003 R91 


i 
30 CAP (R-I to SERIES ONLY) 2 83 101 H 

SEAL (R-IJ.QSERI ES ONLY) 2 58 486 H 


SCREW, TAP., 5/16 x 5/8" (R-IIO SERIES ONLV) 4 172 451 


""AS.HER, LK., 5/16", MED. (R-IIO SERIES ONLY) 4 103 320 


31 BOLT, HEX-HD., 5/16Nf x 7/8" 2 182 688 

NUT, HEX., 5/16NF 2 103 025 ..­
WASHER, LK., 5/16", MED. 2 103 320 

32 SUPPORT, CONDUIT BRKT. I 128 313 RI 


31 TRANSMISSION BOLT 


34 CLAMP, CONDUIT I 72 941 RI 

PRINTED IN UNITED STATES OF AMERICA 

04-76 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 04 - BRAKES 

KEY DESCRIPTION 
NO. 

REQ'O 
, H PART NUMBER 

FIG. 04-38 - REAR WHEEL PARKING BRAKE CONTROl- Continued 

35 CONNECTOR I 12~ 226 RII 

36 BOLT HEX-HD., 'l/8NF' x 3L4" 
.~ 

2 182 716 

NUT HEX. 3L8NF 2 10~ 026 

WASHER, Ll<., 3/8", MED. 2 103 321 

37 CAP 2 58 487 H 

SEAL 2 58 486 H 

18 BOLT, HEx-Ho.,s/16NF x 7/8" 4 182 688 

NUT, HEX., S/16NF 4 103 025 

WASHER. LK. 5/16" "ED. 4 103 3z0 

39 BOLT HEX-HO r/4NF x liz" 2 182 647 
NUT HEX 1/4NF 2 103 024 

WASHER, LK 1/4". MED 2 103 319 

40 i SPRING 2 84 4jl RI 

41 _CLIP 2 64 083 H 

42 i C~IP 2 120 523 

43 LOOM 2 44 197 H 

44 CLIP 2 136 069 H 

RIGHT HAND DRIVE 

6 BRACKET, AS .. I 81 695 R II 

21 EXTENSION, CLIP I 59 008 RI 

._----­ I 

---. C---' 

.-_._­ ____._.e_._ 

---_._­

.~..-­

i 

PRINTED IN UNITED STATES OF AMERICA 

04-n 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 

1

" 
2 

' " 

24 25 26 36 
23-...,.1( I I / 28 

22-4~1 
~27 

80~~ 

69 

66 ")i!' 
/

37 

A-31634 

FIG. 04-39 - DRIVE SHAFT PARKING BRAKE 
(R-100, R-11D, R-120, R-130 Series - With Transmission Code 1374) 

I I 
I 

NO, REQ'O 

KEY 
! 

DESCRIPTION i 
R-IOO 
R-1l0 
R-120 I R-130 

SERIES 

I H PART NUMBER 

SERIES 
i 

I GROMMET I I 120 879 

2 BOLT, HEX-HD., 5/16NF x 5/8" 2 2 182 685 

NUT, HEX., 5/16NF 2 2 103 025 

WASHER, LK., 5/16" MED. 2 2 103 320 

BOLT, HEX-HD.3 
5/16NF X 3/4" I I 182 687i 

5/IGNF x I" I I 182 689 

NUT, HEX., 5/16NF 2 2 103 025 

WASHER, LK., 5/16H, MED. 2 2 103 320 

4 RIVET I I 131 369 H 

5 BOLT, HEx-HD 5/16NF x 3/4" 4 4 182 687 

NUT; HEX 5/16NF 4 4 103 022 
WASHER, LK 5/16" MED. 4 4 10, ,20 

6 BRACKET, ASM. I 1 74 672 R11 

PRINTEO IN UNiTED STATES OF AMERICA 

04-78 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 

I NO. REQ'O 

KEY OESCRIPTION I R-IOO 
,R-1I0 

R.120 

I 

! 
R-130 

! SERIES 

I 

I H PART NUMBER 

FIG. 04-39 ­ DRIVE SHAFT PARKING BRAKE - Continued 

7 BOLT, HEX-HD., 5/16NF x 3/4" 
NUT, HEX" 5/16NF 

WASHER, LK., 5/16", MEO. 

2 

2 

2 

2 

2 

2 

182 687 

103 025 
103 320 

8 

9 
10 

II 
12 

13 
14 

15 
16 

SECTOR 

RIVET 

PAWL 

SPR ING 

SPRING 

SPOON 
LEVER, ASM. 

RIVET 

RIVET 

i 

I 

I 

I 

I 

1 

I 
I 

I 

I 

I 

I 

I 

1 

1 

I 
I 

I 

I 

105 879 RI 

105 883 R I 

105881 RI 

105 882 RI 

131 364 H 

105 880 RI 
51 103 R2 

106 179 RI 

106 180 RI 

17 PIN; 

PIN, 

ROD END, 5/16" 

COTTER, 3/32 x I/Z" 

I 

I 

I 

I 

16 616 R I 

103 372 

18 

19 

CLAMP 

CABLE, w/CONDUIT, ASM. 

1 

I 

I 

I 

74 

74 
238 H 

663R91 

20 _BOLT HEX-HD. 1/4NF x 1/2" 
NUT, HEX., 1/4NF 

WASHER, LK., 1/4", MED. 

I 

I 

I 

I 

I 

I 

182 647 

103 024 

103 319 

21 

22 

23 
24 

25 
26 

27 
28 

29 

30 

31 
32 

CLIP 

CLAMP 

BOLT, HEX-HD., 5/16NF x 7/fl" 
BRACKET 

BOLT, HEX-HD., 5/16NC x 1/2" 
WASHER, LK" 5/16", MED. 
SEAL 

BRACKET 

WASHER, LK., 3/8", MED. 

BOLT, HEX-HD. 3/8NC x I" 

NUT, HEX., 1/4NC 
BOLT 

! 

I 

I 

2 

I 

2 

2 
I 

I 

4 
4 
2 
1 

I 

I 

2 

I 

2 

2 

I 

I 

4 
4 

2 
I 

137 193 

72 941 R I 

182 688 

134 478 RI 

181 082 
103 j20 
72 942 RI 

134 022 R I 

103 321 

181 112 

109 084 
119 315 H 

33 BAND, w/LINING, ASP«. 

R-~, R-IJO, R-120 SER I ES 

R-130 SERIES 

I 

I 

51 

27 

135 RZI 

125 HCX 

34 

35 

SPRING 

SCREW ! 

I 

I 

I 

I i 

21 

27 

978 H 

102 H 

36 DRUM 

R-IOO R- i 10 
R-130 SERIES 

R-120 SERI ES I 
I 

50 500 R I 

135 931 RI 

37 BOLT, 

BOLT 

HEX-HD., 3/8NF x 3/4" i 4 

4 
182 V6 
37 479 HA 

38 

39 

WASHER, L K., 3/8", MED. 

NUT, HEX., 3/8NF 
PRINTED IN UNITED STATES OF AMERICA 

4 
4 

4 

4 
IO~ 121 

101026 
..-­

04-79 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

NO. REQ'O 

KEY DESCRIPTION 
R-IOO 
R-110 
R-120 

SERIES 

I H PART NUMBER 

FIG. 04-39 - DRIVE SHAFT PARKING BRAKE - Continued 

40 SET, LINING, 

RIVET 

w/RIVETS I 

AR 

I I 

AR 

996 399 R91 

26 304 H 

41 

42 

43 
44 

SPACER 

SPRING 

NUT, HEX., 7/16NC 

SCREW FI L-HD. 1/4NC X 2-3/4" 

1 

1 

2 

I 

i 

I 

I 

2 

I 

26 1113 H 

26 414 H 

271500 

132 305 

45 SPRING 

R-IOO, R-1I0. 

R-130 SERIES 

R-120 SERIES 2 

2 

59 1107 RI 

21 983 H 

46 

47 

48 

49 

50 

51 
52 

53 

54 

55 

56 
57 

J'IllT. HEX 3/8Nf 
SWIVEL 

NUT 

PIN, COTTE:~J 3/32 X 3/4" 

BOL T 

LEVER 

WASHER, FL., 3/8" 

NUT, HEX., SLT., 3/8NF 
PIN, COTTER, 3/32 X .3L±" 
LINK 

P IN, COTTER, 3/32 x 3/4" 

PIN 

! 

i 

2 

I 

2 

2 

I 

2 

I 

I 

I 

2 

I 

I 

2 

I 

2 

2 

1 

2 

I 

1 

1 

2 

I 

I 

! 

103 026 

119 319 HA 

119 320 H 

103 373 

114 495 H 

27 101 HB 

120 394 

102 645 

101373 
134 579 R I 

103 373 

60 530 H 

58 SPRING 

R-IOO, R-IIO, 

R-130 SER I ES 

1<-120 SERIES I 

I 

59 406 R I 

21 983 H 

59 
60 

NUT, HEX., 5/-'ilNF 

WASHER, LK., 5/16", MED. 

2 

2 

2 

2 

103 025 
103 320 

i 

I 

-

PRINTED IN UNITED STATES OF AMERICA 

04-80 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


FIG. 04-40 - DRIVE SHAFT PARKING BRAKE 
(R-ll 0,. R-120 Series - With T ronsmission Codes 1301, 1348) 

KEY DEscRrPTJON 

NO. REQ'O 

TRANS. COPES I H PART NUMBER 

1 
--', 

GROMMET 

1301 

1 

1348 

I 120 879 

-

2 BOLT HEX-HD. S/16NF x 5/0" 
NUT, HEX., 5/16NF 

WASHER, L K. , 5/1611, ~EO. 

2 

2 

2 

2 

2 

2 

I 11:12 61:15 

103 025 

103 320 
---.--­

3 BOLT ~if.X-HD. 

S/16NF x '1/4 

'1 i 16NF x I" 

NUT HEX 

WASHER l K 

5/16NF 

5/16' MEO 

~.-----~----~-.----~--

I 

I 

2 

2 

I 

I 

2 

2 

! 

'----' 

182 687 

182 689 

103 025 

10'1 320 

4 RIVET 
-.-i-­
I I 131369 H 

-

5 BOLT, HEX-HO., 5/16NF 

NUT HE x'. 5/16NF 

wASHER LK., '5/16" 

x 3/4" 

"ED 

4 
4 
4 

4 

4 
4 

182 68'7 

103 025 

103 320 

6 
.---.~.--~~-

BRACKET ,~~,---_____ I 

! 

1 74 672 R 1 I 

7 

! 

BOLT HE x -HO ,)/16NF X 1/4" 
NUT HEX ')/16NF 

wASHER, LK., 5/16", MED. 

PRINTED IN UNITED STATES OF AMERICA 

2 

2 

2 

2 

2 

2 

182687 

103 025 

103 320 

04-81 

Donated by John & Susan Hansen - For Personal Use Only



I§J 

MT-97 Rev. No.2, 7/56 HIGROUP 04 - BRAKES 
NO. REQ'O 

KEY DESCRIPTION TRANS. CODES t H PART NUMBER 

1301 13A8l 
FIG. 04-40 - DRIVE SHAFT PARKING BRAKE - Continued 

8 SECTOR I I 105 879 RI 

9 RIVET 1 I 105 883 RI 

10. 	 PAWL I I 105 881 RI 

II 	 SPRING I I IDS 882 RI 

SPRING I I 131 364 H 

SPOON I I 105 880 RI 

14 LEVER, ASM. I I 51 103 R2 

IS RIVET I I 106 179 RI 
16 	 RIVET I I 106 ISo RI 

-ff-I 

PIN, 	ROD END, S/16" I I 16 616 RI'7 
PIN, COTTER, 3/32 x 1/2" I I 103 372 

.18 CLAMP I I 74 238 H 

19 CABLE wlCONOU IT J ASM i I I 74 i§3 R91 

20 , BOLT, HEX-HD., 1/4NF x 1/2" I i I 182 647 
WASHER, Lx'. J 1/4", M£D. I I 103 319 

21 	 CLIP 2 2 137 193 

22 BOLT, HEX-HD. 


-. 5/16NC x 3/4" 2 1.81 086 


5/16NF x I" 2 182 689 

23 WASHER, LK., 5/16" J MED. 2 2 103 320 

24 CLAMP I I 72 941 RI 

25 SEAL I I '72 942 RI 

26 lEVER I 5S 694 R I 

BELOW CHASSIS No. R-110-66505, R-120-15031 I 55 694 RI 

CHASSIS No. R-I 10-66505, R-120-15031 UP I 150 523 RI 

27 LINK i 
",/TRANS. CODE 130 1 I 51 110 RI 

W/TRANS.6 CODE 1148 I 134 222 R I -
20 PIN, COTTER 1/8 x I II I I 103 385 

29 NUT 2 2 119 320 H 

30 PIN, COTTER, 3/32 x 3/4" 2 2 103 373 
31 SPACER 	 I I 26 413 H 

32 . SPRING I I 26 41 1j H 

33 NUT, HEX 7/16NC 2 2 211 200 

34 WASHER, LK 3/8", MED 2 2 103 321 

35 BOLT H EX-HD. 3/8NC x 3/4" 2 2 I 181 108 

36 BRACKET I I 98 102 RI 

37 SPR ING 	 I I 21 978 H 

SCREW I I 27 102 H 

39, BAND w/LiNING ASM I I 98 303 R II 

-_. .--. 

38 	 i 

40 SET, LINING, w/RIVETS I I 996 399 R91 

RIVET 20 20 26 304 H 

41 DRUM I I 50 5.QQ..RI 

42 BOLT, HeX-HD ., 3/BNr x I" 4 4 182 718 

43 WASHER, LK., 3/8~ MED. 4 4 103 321 

44 NUT, HEX., 3/8NF 4 Ii 103 026 

45 SCREW, FIL-HD., 1/4NC x 2-3/4" I I 132 308 
PRINTED IN UNITED STATES OF AM£RI{..A 

04-82 

Donated by John & Susan Hansen - For Personal Use Only



III 
MT-97 Rev. No.2, 7/56 HIGROUP 04 - BRAKES 

NO, REQ'O 

KEY oEseR I PTI ON llIANS. CODES I H PART NUMBER 

1301 13~I 
FIG. 04-40 - DRIVE ~HAFT PARKING BRAKE - Continued 

46 BOLT I I 119 315 H 

47 NUT, HEX., 1/4NC 2 2 109 084 
48 SPR ING I I 59407 RI 

49 i SPRING I I 59 406 R I 

50 BRACKET, w/PIN, ASM. I 51 108 RII 

PIN, COTTER, 3732 x I" I 103 374 

WASHER, FL., 1/2" I 12 164 RI 

BRACKET I 125713 RL 

51 WASHER, LX., 3/8", MED. 2 I 103 321 

52 BOLT HEX-HD 

3/8NC x I" 2 181 112 

3/8Nc X 3/4" I 181 108 

53 WASHER LK 3/8", NT '- I I 138 544 

54 BO,=! 1 125 714 RI 

55 SWIVEL I I 119 ~19 HA 

56 NUT HEX., 3/8NF 2 2 103321 

57 PIN I I 27 128 H 

58 LEVER I 55693 RI 

JELOW CHASSIS No R-110-66505 R-120-15031 I 55 693 Rt 

CHASSIS No R-IIO-66505 R-120-15031 UP I 150 522 RI 

59 NUT HEX 5[16NF 2 103 025_ 
60 CLIP t 1 117 2W H 

BOLT HEX-HD 1/4NF x 1/2" I I 182 647 
NUT, HEX, 1/4NF 1 I 103 024 

WASHER,LK.,1/4",MEO. I I 103 319 

RIGHT HAND DRIVE 

6 ~RAC~ET, _AS'" I I 81 69:iRII 

60 EXTENSION I I 81 692 R 1 

BOL T, HEX-HD., 1/4NF x 3/8" 1 I 182 650 

I 

I 
~ .---. 

-~--:---.. 
i 

..-­
I 

PRINTED IN UNITED STATES OF AMERICA 

04-83 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

/' Ii 6 
'/ 
/ 

8­

I 
I 66 

67 66-~ 
64-~ 
1i3<~ A·31636 

FIG. 04-41 - DRIVE SHAFT PARKING BRAKE 
(R-ll0, R-120, R-130 Series - With Transmission Code 1302) 

I 
I BRACKET, ASM I 74 672 R II 

2 BOLT, HEX'HD, 5/16NF x 3/4" 4 182 687 

NUT, HEX., 5/16NF 4 103 025 

WASHER LK 5/16" MED 4 103 320 

3 RIVET I 131 369 H 

4 BOLT, HEX-HD. 

5/1 6NF x 3/4" I 182 687 

5/16NF x I') I 182 689 

NUT HEX., 5/16NF 2 103 025 

WASHER, LX., 5/16" MED. 2 103 320 

5 BOLT, HE X-HD., 5/16NF X ,)/8" 2 182 685 

NUT, HEX., 5/16NF 2 103 025 

WASHER, LX., 5/16", MED. 2 10i '120 
PRINTEO IN UNITED STATES OF AMERICA 

04-64 

Donated by John & Susan Hansen - For Personal Use Only



m 

MT-97 litGROUP 04 - BRA KES 

NO.
KEY DESCRIPTION f H PART NUMBER

AEO'O 

FIG. 04-41 - DRIVE SHAFT PARKING BRAKE - Continued 

6 GROMMET I 120 879 

CABLE, w/CONDUIT, AS". I 74 663 R917 

8 CLIP 2 137 19'\ 


BOLT, HEX-HD. 1/4NL x 1/2" 2 182 647 


NUT, HEx 1/4NF I 103 024 


WASHER LK., 1/4" MEo. 2 ! 103 319 


EXTENS ION I 85 060 RI 


10 CLAMP I -'4 2'\8 H 


9 

II PIN ROD END 5/16 I 16 616 RI 


PIN COTTER. 3/32 x 1/2" 1 103 372 


12 RIVET I 106 180 RI 


13 RIVET I 106 179 R I 


14 SPR I NG I 131 '164 H 


15 LEVER, AS" I 51 103 R2 


16 SPOON I 105880 RI 


17 SPR ING I 105 882 RI 


18 RIVET I 105 883 RI 


19 PAWL I 105 881 RI 


_20 SECTOR I 105879 RI 


21 BOLT HEX-Ho 3!16NF x 3/4" 2 182 681 


NUT, HEX 5/16NF 2 103 025 


WASHER L K 5/16" "ED 2 103 320 


22 DRUM I 27 239 H 


23 SCREW I 94 _894 H 


24 SPRING I 21 978 H
l 
25 BAN(), w/L I N I NG ~S" I 27 125 HCX 

26 BOLT I 119315 H 


27 NUT, HEX. 1/4NC 2 109 084 


28 SPRING 2 21 981 H 

29 NUT, HEX., 3/SNF 2 103 32 1 

30 NUT 2 119 320 H 


31 PIN, COTTER 3/32 X 3/4" 2 103 313 

32 BOLT 114 49;LH
J 
33 LEVER_ 2 27 101 HB 

34 LINK 2 58 594 R I 

35 STUD I 59 382 R I 


36 WASHER, LK., 5/16' , "ED 4 103 320 


37 NUT HEX 5/16NF 2 i 103 025 


38 BRACKET I 75 063 RI 


39 BOLT HO-HD 5/16NC X I" 2 181 088 


40 CLAMP I 72 941 R I 

41 BOLT, HO-Ho. sLI6NF x }[4' 2 182 687 


-42 SEAL I 72 942 R I 


43 WASHER, L K., 3/8", <NT. I 138 544 

44 PIN, COTTER, 3/32 x 3/4" I 103 373 


45 PIN, COTTER, 3/32 x 3/4" I 371
103 
46 NUT, HEX., SLT. 3/8NF I 102 645 


47 WASHER, FL., 3/8" I 118 775 

48 SWIVEL I 119 319 HA 


PRINTED IN UNITED STATES OF AMERICA 

04-85 

Donated by John & Susan Hansen - For Personal Use Only



--

--

--

MT-97 
GROUP 04 - BRAKES 

FIG. 04-41 - DRIVE SHAFT PARKING BRAKE - Continued 

49 BOLT, HEX-HD., 3/8NC x 7/8" 2 181 III 


50 WASHER L K. 3/8" MED 2 103 026 


51 BRACKET I 27 I 15 HB 


52 SCREW, fIL-HO., 1/4NC x 2-3/4" I 132 308 


53 NUT, HEX., 7/16NC 2 271 500 


54 SPR I NG I 26 414 H 


55 SPACER I 26 413 H 


56 SET, LINING, w/RIVETS I 996 401 R91 


RIVET 24 26 304 H 


- ... ~~---.-~-... 

57 BOLT 4 94 494 RI 


58 WASHER LK., 'l/8", MED. 4 103 321 


59 NUT, HEX., 3/8NF 4 103 026 


RIGHT HAND DRIVE 

2 BRACKET, ASM I 81 695 RII 


7 CABLE. w/CONDUIT, ASM. I 81 693 R91 


9 EXTENSION I 59 008 R I 


~.. 

I 


I 


PRINTED IN UNtTEO STATES OF AMERICA 

04-86 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 04 - BRAKES 


14 

13.,.@~ ~24 23 

11 12/1 2 6 

il If 
I I 

I I 
28 27 28 26 

A·3T63T 

FIG. 04-42 	 DRIVE SHAFT PARKING BRAKE 
(R-110, R-120, R-i30, R-150, R-160 Series - With Transmission Code 1303) 
(R-130, R-150 Series - With Transmission Code 1320) 

I NO. REQ'O 

KEY 	 DESCRIPTION L TRANS. CODES I H PART NUMBER , 
1303 1320 

I DRUM I I 27 239 H 

2 SCREW I I 94 894 H 


SPR I NG I I 21 978 H 
.._--_.. 
"4 BAND, W/LINING, ASH. I I 27 125 Hex 


5 BOLT I I 119 315 H 

6 i'UT HEX_ 1/4NC 2 2 109 084 

7 SPR I NG 2 2 21 983 H 

8 BOLT I I 114 1195 H 


9 PIN, COTtER, 3/32 x 3/4" I I 103 373 

10 LEVER 2 2 27 1,01 HB 


PRtNTED IN UNITED STATES OF AMERICA 

04-87 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 0.4 ­ BRAKES 

NO. REC'O 

KEY I DESCRIPTION TRANS. CODES 

l303 l 1320 
..... 

I H PART NUMBER 

FIG. 04-42 - DRIVE SHAFT PARKING BRAKE Continued 

I I ROO, ASM. I 81 899 RII 

ROO I 57 619 RI 

YOKE I 50 siB HA 

NUT HEX. 3/8NF ! i I 103 026 

12 • BOLT, HEX-HQ., 3/8NC X 7/8" 2 181 II I 

13 WASHER, LK. J 3/811 
, M£D. 2 10'\ 321P 


14 SECTOR 

R-IIO, R-120, R-liD SERI~ I I ')0 '577 HD 

R-150, R-160 SERIES I 7') 0')9 R2 

R-ISOSERIES 	 I 50 577 HD 

15 	 BOLT 2 2 89 531 H 

16 RIVET 2 2 47 168 H 

17 SPOON I I 49 6'54 H 

18 SPRING I I 49 6'i'i HA 

-_. 
_.--'.2-~ER ASM. 

R-IIO R-120 R- I ,0 SER I E S I I 'i0 'i80 HEX 

R-15D R-160 SERIES I 7') c60 R91 

R-I'iO SERIES I 9'i 9'i'i R91 

20 ROD 
R-IIO R-120, R-130SERIES I I 66 699 H 

R-150, R-160 SERIES I I 88 779 R I 

21 NUT, HEX JAM V8NF 2 2 114 1194 

22 PALNUT 3/8NF 2 2 107 122 

21 PAWL I I 64 972 HA 

24 	 BOLT I III 955 H 

PIN, ROD, END, 3/8" I I 103 496 

25 
• 

PIN, COTTER 

1/16 x 3/4" I 103 362 

3/32 x 3/4." I 103 373 

26 	 NUT HEX SLT 1/4NF I 102 64'1 

27 YOKE 

.. /rRANS CODE I'I0'l I 78 088 RI 

Wi/TRANS. CODE 1'<20 I 'i0 'i78 HA 

28 NUT HEX. 

1/2NF I 10'l 028 

~/8NF I 10, 026 

STUD 

..frRANS. CODE 1303 I 59 382 H 

.. /TRANS. CODE 1320 I 119 316 H 

29 

10 LINK 

..bRANS. CODE 1303 2 	 'i8 'iQ4 RI 

2 6, 1')6 HA.. /TRANS. CODE 1'l20 
PRINTED IN UNITED STATES OF AMERICA 

04-88 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

-_. 

MT-97 
GROUP 04 - BRAKES 

NO. REQ'D 

PESCRIPTION TRANS. CODES 

1303 I 1320 

FIG. 04-42 - DRIVE SHAFT PARKING BRAKE - Continued 

I H PART NUMBER 

<I WASHER. L K 3/8" INT. 

32 PIN, COTTER 3/32 x 3/4" 

V, PIN 

34 PIN, COTTER, 3/32 x 3/4" 

35 NUT. HEX SLT 3/SNF 

36 WASHER FL 3/8" 

37 BOL T HE X- HO. 3/eNC X ye" 
3C WASHER, LK, 3/0", MED 

39 BRACKET 

40 SCREW, F I L • HO " 1/4NC x 2.3/4" 

41 NUT HEX. 7/16NC 
42 SPRING 

43 SPACER 

44 SET, LIN ING w/RJVEIS 
! RIVET 

45 BOLT 

46 WASHER. LK 3/8" MED 

47 NUT HEX 'j/SNF 

--_. -_.. 

~ 

I 

I 

I 

I 

I 

I 
2 

2 

I 

I 

2 

I 

I 

I 

24 

4 

4 

4 

I 

! 

I 

I 

I 

I 

I 

I 
2 

2 

I 

I 

2 

I 

I 

I 

24 

4 

4 

4 

i 

138 544 

103 373 
74 1'i8 H 

103 373 
102 645 

118775 
I/)I III 

103 321 

27 115 HB 

132 30C 

271 500 

26 414 H 

26 413 H 

996 401 R91 

26 304 H 

94 494 RI 

103 32 1 

101Jl.26 

"--.-.--..~.-

'--' 

-._...­ i----.-.~. 

.----­

--' -­

'-'--' 

_. 
---~ 

- -

-

i 

PRINTED IN UNITED STATES OF AMERICA 

04-89 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 04 - BRAKES 

KEY 

1 DRUM 

R-14o-4x4. R-16o-4x4 
R-160 SERIES 

2 SCREW 
R-14o-4x4 R-16o-4 x4 
R-160 SER I ES 

3 SPR I NG 
R-14o-4x4 R-16o-4 x4 
R-160 SERIES 

4 BAND, w/LINING, ASM. 

R-14o-4x4, R-16o-4 x4 
R-160 SER I ES 

BClLT 

R-14o-4x4, R-16o-4x4 
I R-160 SER I ES 

5 

1 8 
I 
I 

46-~ 
46-~ 4.3 

44:<-e-e 4-37631 
FIG. 04-43 - DRIVE SHAFT PARKING BRAKE 

(R-I40-4x4, R-160-4x4 Series) /' 
(R -160 Series - Wi th Tronsm i5si on Codes 1322, 1323) 

No. REQ'D 

DESCRIPTION R-140-4x4 R-160 
R-160-4x4 SERIES 

1 

I I 

1 
i I 

I 
I 

1 
I 

1 
1 

PRINTED IN UNITED STATES OF AMERICA 

I H PART NUMSER 

129817 RI 
95 852 RI 

94 894 Ii 

95 86o_RI 

21 978 H 
95 859 RI 

27 125 Hex 
95 854 RII / 

-
119 315 H 
95 861 RI 

04-90 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 0.4 - BRAKES 

No, REG'D 

1 H PART NUMBERKeY DESCRIPTION R.140.4x4 R'-l60 


R-160....c.4 SERIES 


FIG. 04-43 - DRlVE SHAFT PARKING BRAKE - Continued 

6 NUT, HEx., 1/4NC 2 2 109 084 

SPR ING7 
I 2R-140-4x4. R-160-4x4 21~.H 

R-160 SERIES 2 95 l:l62 RI 

8 BOLT I 114 495 H 

PIN, ROD END, 1/2" 1 103 498 

9 PIN, COTTER, 3/32, x 3/4" 1 I .lQ3 373 

10 LEVER -
R-140-4x4 R-160-4x4 2 27 101 HB 

R-160 SER1ES 2 95 865 RI 
I 

._._-. I ------ ­
II .R~_ASM 

R-I~O~~ I I 129 965 R91 

R 160-4x4 I 129 954 R91 

~-160 S~R1ES I 94 400 R I I 

12 BOLT, HEX-HO, 3/1lNc x 71H" 2 2 ltil III 

13 wASHER. lK 3/8" MED 2 2 103 321 

I14 SECTOR-, 
,,/TRANS. CODE 1303 I 75 059 RI 

wiTRANS COOE 1320 I 50 577 HOI--.• 
,,/TRANS. ~OOES 1322, 1323 I 75 059 RI--. 

15 RHO ONl Y 

16 RHO ONLY 
L. 

17 IRHD ONLY 

18 .B.HDoNl ~ 

19 I RHD ONLY I 

20 BOLT 2 2 89 5il H 
--~. 

__~I RIVET 2 2 47 168 H 

22 SPOON I I 49 654 H 

2~ SPR I NG I I I I 49 6'15 HA 
I 

24 gVER, ~S ... 

"/TRANS. CODE 1303 I 75 060 R91 

"/TRANS. CODE 1320 I I 95 955 R91 

,,/TRANS CODES 1322. 1323 I 75 060 R91 

25 RO~ I I 88 779 RI 

26 NUT HEX JAM. 3@NF , 2 2 114 494 

27 PALNUT,3/8NF 2 2 107 823 

28 PAwL - I I 64 972 HA 

--' I I 

,-~ PIN 
.~.--.~----. 

BOLT i 
I 

I 

74 158 H 

I I 1.,33.2J:L._, 

-_.. 

~-------~. 

PRINTED IN UNITED STATES OF AMERICA 

04-91 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 

GROUP 04 - BRAKES 


Ho. REQ'O 

KEY DESCRIPTION 	 PART NUMBER:R-140-4x4 R-J60 I H 

R_160-4x4 SERIES 

FIG. 04-43 - DRIVE SHAFT PARKING BRAKE - Continued 

30 PIN. COTTER 


3/32 x 3/4" I 103 373 

1/16 x ')/4" I 10i 162 


31 NUT, HEX., 5 LT. J 1/4NF I 102 643 


32 YOKE I I 78088 RI 


33 NUT, HEX. J 1/2NF I I 103 028 


34 	 PIN I 74 158 H 


STUD I 95 868 RI 


35 	 WASHER I 118 365 H 

36 LINK 

R- 140 4 x 4, R-160 - If x 4 I 129867 RI 


. R-160 SERIES I 95 866 RI 


PIN, COTTER 

3/32 x 3/4" I 103 373 
1/8 x I" I I 103 385 

37 

38 LINK 


R-140 - 4 x 4, R-160 - 4 x 4 I 129 867 RI 


R-160 SERIES 1 9') 867 RI 


PIN 

R-140 - 4 x 4, R-160 - 4 x 4 1 74 158 H 

R-160 SERIES I 60 530 H 

39 

40 	 PIN, COTTER 

1/"2 x 1/4" I 101 171 
1/8 x I" I 103 385 

41 NUT, HEX., SL T., 3/8NF I 102 645 


42 WASHER, FL., 3/8" 1 I 120 394 

43 SCREW, F I L-HD., 1/4NC x 2-3/4" I 132 308 

44 NUT, HEX., 7/16NC 2 271 500 


45 SPRING 


R-140 - 4 X 4 R-160 - 4 x 4 I 26 414 H 


R- 160 SER I E5 I 95 863 RI 


46 ! SPACER 


R~140 - 4 x 4, R-160 - 4 X 4 I 26 413 H 


R-160 SERIES I 95~§4R~ 


47 	 SET, LINING, w/RIVETS I 996 401 R91 / 

LINING I 9') 855 RI V 

47 RIVET 


R-140 - 4 x 4, R-160 - 4 x 4 24 26 304 H 


R-160 SERIES 20 53 795 V 


PRINTED IN UNITED STATES OF' AMERICA 

04-92 

Donated by John & Susan Hansen - For Personal Use Only



--

m 
MT-97 
 IIIGROUP 04 - BRAKES 

KEY 

48 


49 


50 


Ii 

12 


15 


16 

17 


18 


19 


-,~ 

No. REQ'D 1 


OEseR t PTI ON 	 R-140..4x4 R-160 I' 


R-160..4x4 SERIES ' 


FIG. 04-43 - DRIVE SHAFT PARKING BRAKE - Continued 
,--, 

BOLT 4 

BOL T, HEX-HD., 3/8NF x 1-1/4" 4 


WASHER, LK. 


7/16", MED. 'I 

3/8", MED. 4 i 


NUT, HEX. 


7/16NF 4 

'--' 

3/8NF 	 4 


RIGHT HAND DRIVE 

ROD, ASM. 1 


BOLT, HEX-HO 3/&1r x 1-7/8" 2 


SPACER 2 


BRACKET I 

NUT, HEX., 3/SNF 2 


Io/ASHER, L K., 3/S" MED. i 2 


BOLT, H[X-HD. 3/SNC x 7/8" 2 


1 

.._---, 

-~..~------

~ ,----	 I 

i 
, 

1 

! 

! 

! 

1---,' 

I H PART NUMBER 

129946 RI 


182 724 


103 322 


103 32 1 


,- ­

271505 

1'(8026 

98 775 R II 


182729 


98774 RI 


9877') RI 

103 026 

103 321 


lSI Iii 


-

,- ­

.-._-_.--. 

I 

PRINTED IN UNITED STATES OFAMERICA 

04-93 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

KEY 

I CABLE, ~CONDUIT, ASM. 

2 PLATE 

NUT, HEX., 5/16NF 

4 wASHER, LK., 5/16" /olEO. 

3 

SPACER 

6 PIN, COTTER, 3/32 x 3/4" 

7 

5 

SPACER 

8 NUT, HEX., 3/8NF 
9 wASHER, LK., 3/8", /olEO. 

10 BRACKET 

II BRACKET 

12 wASHER l K 3/8", /olEO 

1'\ BOLT, HEX-HO., <,/8NF X i/4" 
14 BOLT 

15 RIVET 


16 SPOON 


GROUP 04 - BRAKES 


~ I~ 
16 16 

\ 
20 

\ 

1i3 1i2 

A.37639 

FIG. 04-44-DRIVE SHAFT PARKING BRAKE 
(RC-160 Series - with Transmission Code 1303) 

INO.OEseR I PTION I H PART NUMBER
REQ'O 

I 75 473 R91 

I 86 548 RI 

i 2 103 025 
2 103 320 

2 127 873 H 

I 101 17'1 
I 72 873 RI 
2 103 026 

2 103 321 

I 86 550 RI 

I 86 551 RI 

2 103 321 

2 I 182 '716 

2 i 
89 531 H 

2 i 47 168 H 

1 I 49 65~ H 
PRINTED IN UNITED STATES OF AMERICA 

04-94 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 IIIGROUP 04 - BRAKES 

KEY DESCRiPTION I H PART NUM8ER: 

FIG. 04-44 - DRIVE SHAFT PARKING BRAKE - Continued 

17 SPRING 


18 LEVER, ASI<!. 


19 ROD 

20 PAWL 


21 


22 


23 

24 BOLT) 


25 PIN, 


26 BOLT 


27 CLAMP 

__2::.:8"-+_C:.;;L;..;.I_P_____--::__--:-~------~------------+......:..-__+--illl9~3'--______ 
BOLT, HEX-HD., I 182 648 

NUT, HEX., 1/4NF 

WASHER, LK" 1/4", "ED 

pRINTED tN UNITED STATES OF AMERICA 

04-95 

Donated by John & Susan Hansen - For Personal Use Only



III 
1m 

MT-97 
GROUP 04 - BRAKES 

FIG. 04-44 - DRIVE SHAFT PARKING BRAKE - Continued 

63 NUT, HEX., 7/16NC 2 271 500 
64 SPRING 1 26 414 H 
65 SPACER I 26 413 H 

66 , SET LINING, w/RIVETS I 996 401 R91 
RIVET 24 26 304 R-I 

~ 4 ~~RI68 \\lASHER, LK., 3/8", MED. 4 
69 NUT, HEX., 3/8NF 4 103 026• 

i 

• -­

PRtN'TED IN UNITED STATES OF AMERICA 

04-96 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 04-BRAKES 

\ 
20 


23 


~, 24 


"",.26 21i 

31 32 33
30 

I 
 \ I
\ 

"1i7 

A-40561 


FIG. 04-44A - DRIVE SHAFT PARKING BRAKE (New Process) 
(RC-160 Series With Transmission Codes 1305 and 1306) 

D SCRIPTION 

PRINTED IN UNITEC STATes OF AMERICA 

04-97 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No, 2, 7/56 GROUP 

KEY DESCRtPTION I H PART NUMBER 

FIG. 04-44A - DRIVE SHAFT PARKING BRAKE (New Process) - Continued 

II BRACKET ~Bl 
12 \.jASHER LK 'l/8" MED 10.13£! 
13 , BOLT, HEX-HD. 3/ilNr x 3/4" 182 716 
14 BOLT 89 531 H 

15 RIVET 47 ,-68 H 
16 SPOON 49~H 
17 SPRI NG .. 655 HA.. 49 

-~-

18 LEVER, ASM. 75 060 R91 

19 ROD 88 77'1 RI 
20 ' PAWL J4 972 HA 
21 PALNUT, 3/8NF 114 494 

22 NUT ~()L..§£1 
23 SECTOR 75 059 R2 
24 BOLT HEX-KO 3/8NF x 1-3/4" 182 728 
25 PIN ~17 RI 
26 BOLT HEX-HD 5/16NF x I -1/2" -'12 ~.. 
27 CLAMP 74 238 H 

28 CLI P 137 193 


- ... 
BOLT, HEX-HD" 1/4Nf x 9/16" ..l§2 648 


NUT HEX 1/4Nf
-_ .. ~ 
wASHER LK 1/4 MED 103 119 

29 CLI P 25 696 HI - .. 

BOLT HEX-HD. 1/4Nf x 9/16" 182_648 

NUT HEX. 1/4Nf 103 024 


WASHER LK. 1/4" HED 103 3!1 


30 DRUM 95 852 RI 

3 1 SCREW 95860 RI 

32 SPRING 95 859 RI 

33 BliND, ",/LINING, ASH. 95 854 RII 

34 BOLT 92Jlfu RI 

NUT 1/4NC35 -'-29 ~ 
36 SPR ING 95 862 RI 

37 J~PIN 

38 PIN 10'1 373 

39 LEVER 95 86') RI 

40 YOKE 146839 RI 

41 NUT, HEX. 3/8Nf 103 026 

42 BOLT, HEX-HD 3/8N~ x 7/8" J§2 71~ 
43 CLAMP 146837 RI 

44 SEAL 72 942 RI 

4,) PLATE 146 838 RI 

46 SPACER 141S 840 BI 

47 wASHER 3/8" MED. 103 321..--.. 

48 NUT HEX. 3/8Nf 103 026 


49 CLIP 140 787' 


50 STUD 95 868 RI 


WASHER 118 365 H 


,)2 LINK, LT. 95 866 Rl 


'13 PIN COTTER, 1/8 x I" 103 38'i 


54 LI NK RT. 95_8~ RI 

55 PIN 74 -'28 H 

-56 PI N. COTTER, 3/32 x 5/8" 103 385 

51 

PR'NTED IN UNITED STATES OF' AMERICA 

04-98 

Donated by John & Susan Hansen - For Personal Use Only



I 

MT-97 Rev. No.2, 7/56 
GROUP 04-BRAKES 

KEY DESCRIPTION I H PART NUMBER 

FIG. 04~44A - DRIVE SHAFT PARKING BRAKE (New Process) - Continued 

57 SCREW, FIL-HO.} SLT. J 1/4NC x 2-3/4" 132 30B 
58 NUT, HEX., 7/16NC 2'[1 500 
59 SPRING 9~RI 
60 SPACER ~64RI 

61 LINING 95 855 RI 
RIVET 53 795 V 

62 BOLT HEX-HO 3/8NF x 1_1/4" 182 724 
63 WASHER 3/8" ";ED. _103 321_ 
64 NUT) HEX., 3@1'1r 103 026 

I 

I 

I 

L 
I 

I 

PR1NTEO INUNITEO STATES OF AMERICA 

04-99 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 0.4 - BRAKES 

FIG. 04-45 - DRIVE SHAFT PARKING BRAKE SHIELD (Code 0416) 
(R-153, R-163) 

NO. REQ'Oi MODELS 
TRANS. CODES 

I H PART NUMBERDESCRIPTION i 

1306 
R-153 R-163 1303 1320 1322 

1323 

KEY 1305 

I TRANSMISSION ASM. (SEE GROUP 13) 

2 BOLT HEX-riO ~ 


3/8NC x 3" X X AR AR 4 181 130 


~/8f'l~ (WbXLE COQE 14')7) X 2 2 4'B III 


3/8NC x 4-1/4" (wi AXLE CODE 1457J X I I 433 116 


3 WASHER, LK" 3/8", MEa. X 4 4 103 321 

4 SHIELD, w/SUPPORT, ASM. 


,,/TRANs CODE 1303 X X I 77 845 R9 1 


OW/TRANS. CODE 1320 X I 107 488 HAX 

W/TRANS. CODE 1320, 1323 .., 

X I 97 629 R91 


') SPACER ! 


W/AXLE CODE 1403 X 4 2 107 487 H 


W/AXLE CODE 1457 X I I 26 241 H 


w/AXLE CODE 1457 I 97 069 R I 


II/AXLE CODE 1457 1 33 026 V 


'.IjAXLf:.S, CODES, 1404. 1410 X 4 4 107 487 H 


6 BRAKE (SEE SEPARATE ILLUSTRATION) i 
PRINTED fN UNITED STATES OF AMERICA 

04-100 

Donated by John & Susan Hansen - For Personal Use Only




